FCCID: TTUBSTHEATRE

4. MAXIMUM CONDUCTED OUTPUT POWER

4.1. Limit
Band EUT Type Limit
1W(30dBm)
, (Max. e.i.r.p=125mW at any elevation angle
Outdoor Access Point above 30 degrees as measured from the
U-NI1-1 _ horizon)
Indoor Access Point 1W(30dBm)
Fixed point-to-point Access Point 1W(30dBm)
Mobile and Portable Client Device 250mW(23.98dBm)
250mW(23.98dBm) or 11dBm+10 log
U-NII-2A All Device B,Whichislesser.
(B is 26dB Bandwidth in MHZz)
250mwW/(23.98dBm) or 11dBm+10 log
U-NII-2C All Device B,Whichislesser.
(B is 26dB Bandwidth in MHz)
U-NII-3 All Device 1W(30dBm)
Note:
For the Band U-NII-2A and U-NII-2C,the maximum conducted output power limit
calculate result refer to section 3.5.
4.2. Test Setup

L] L]

3“"".““’.?'."-

4.3. Test Procedure

e EUT

a. Connect EUT antennaterminal to the OSP-B157WB with RF cable.
b. Setthe EUT transmit continuously with maximum output power.

c. Through the test software in TS8897 to control a wideband gated RF power meter provided that

the gate parameters are adjusted such that the power is measured only when the EUT is

transmitting at its maximum power control level. Because the measurement is made only during

the ON time of the transmitter, no duty cycle correction factor is required.
d. Repeat above procedures until all modes and channels were measured.

e. Record theresultsin the test report.
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4.4. Test Result
Te{'l]feera 23.6°C Relative Humidity 56% V(-)I-I?:tge AC 120V/60Hz
Conducted AVG Total Total
Output Power Conduct | Conduc
BAND Test Fre (dBm) ed ted Limit Limit | Result
Mode (MH2) Output | Output | (dBm) (W)
Ant1l Ant 2 Power Power
(W) (dBm)
5180 | 12.11 | 12.62 23.98 | 0.2500 | PASS
SI)IZI.:_lIia 5200 | 1249 | 12.31 2398 | 0.2500 | PASS
5240 | 12.98 | 13.00 23.98 | 0.2500 | PASS
|EEE 5180 9.68 1051 | 0.02053 | 13.12 | 23.98 | 0.2500 | PASS
802.11n | 5200 9.80 10.61 | 0.02105 | 13.23 | 2398 | 0.2500 | PASS
HT20 5240 | 10.82 | 1050 | 0.02329 | 13.67 | 23.98 | 0.2500 | PASS
|EEE 5180 9.70 10.44 | 0.02040 | 13.10 | 23.98 | 0.2500 | PASS
802.11ac | 5200 9.76 10.64 | 0.02103 | 1323 | 2398 | 0.2500 | PASS
VHT20 | 5240 | 10.89 | 10.34 | 0.02309 | 13.63 | 23.98 | 0.2500 | PASS
|EEE 5190 | 10.17 | 12.39 | 0.02774 | 14.43 | 23.98 | 0.2500 | PASS
8,?&1%” 5230 | 1096 | 12.66 | 0.03091 | 14.90 | 23.98 | 0.2500 | PASS
|EEE 5190 | 11.78 | 1246 | 0.03269 | 1514 | 23.98 | 0.2500 | PASS
U-NI-1 1 802 11a¢
VHT40 | 5230 | 1178 | 1278 | 0.03404 | 1532 | 2398 | 0.2500 | PASS
|EEE
802.11ac | 5210 | 1250 | 13.09 | 0.03813 | 1581 | 23.98 | 0.2500 | PASS
VHTS80
|EEE 5180 0.83 10.67 | 0.02128 | 1328 | 23.98 | 0.2500 | PASS
802.11ax | 5200 | 10.33 | 10.22 | 0.02131 | 13.29 | 2398 | 0.2500 | PASS
HE20 5240 | 11.01 | 10.58 | 0.02404 | 13.81 | 23.98 | 0.2500 | PASS
|EEE 5190 | 1220 | 12.68 | 0.03516 | 1546 | 23.98 | 0.2500 | PASS
S(Lzélgx 5230 | 13.01 | 12.92 | 0.03961 | 15.98 | 23.98 | 0.2500 | PASS
|EEE
802.11ax | 5210 | 12.70 | 13.86 | 0.04294 | 16.33 | 23.98 | 0.2500 | PASS
HES80
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Temperat | o3 60 Relative Humidity 5606 | o AC 120V/60Hz
ure Voltage
Conducted AVG Totd Totd
Output Power Conduct | Conduc
BAND Test Fre (dBm) ed ted Limit | Limit | Result
Mode (MHz2) Output | Output | (dBm) | (W)
Antl Ant 2 Power Power
(W) (dBm)
5260 | 1052 | 12.89 23.93 | 0.2471 | PASS
85?1'?& 5300 | 12.60 | 11.85 2303 | 02471 | PASS
5320 | 12.63 | 1184 23.89 | 0.2449 | PASS
|EEE 5260 | 1054 | 1050 | 0.02253 | 1353 | 23.98 | 0.2500 | PASS
802.11n | 5300 | 1062 | 9.99 | 0.02152 | 13.33 | 23.98 | 0.2500 | PASS
HT20 | 5320 | 1069 | 9.12 | 0.01989 | 12.99 | 23.97 | 0.2492 | PASS
|EEE 5260 | 1028 | 11.60 | 0.02512 | 14.00 | 23.98 | 0.2500 | PASS
802.11ac | 5300 | 10.63 | 11.20 | 0.02475 | 13.94 | 23.83 | 0.2416 | PASS
VHT20 | 5320 | 10.32 | 10.88 | 0.02300 | 13.62 | 23.98 | 0.2500 | PASS
|EEE 5270 | 1263 | 11.86 | 0.03363 | 15.27 | 23.98 | 0.2500 | PASS
8%‘1%” 5310 | 1254 | 12.44 | 0.03551 | 1550 | 23.98 | 0.2500 | PASS
|EEE 5270 | 1239 | 12.40 | 0.03470 | 1540 | 23.98 | 0.2500 | PASS
U-NII-2A 1 g0 114ac

VHT40 | 5310 | 1234 | 1246 | 003478 | 1541 | 2398 | 0.2500 | PASS

|EEE
802.11ac | 5290 | 12.63 | 12.60 | 0.03653 | 15.63 | 23.98 | 0.2500 | PASS

VHTS0

|EEE 5260 | 10.63 | 10.84 | 0.02369 | 13.75 | 23.98 | 0.2500 | PASS
802.11ax | 5300 | 10.71 | 10.12 | 0.02207 | 13.44 | 23.98 | 0.2500 | PASS
HE20 5320 10.82 9.84 | 0.02171 | 13.37 | 23.98 | 0.2500 | PASS
|EEE 5270 | 12.84 | 1256 | 0.03725 | 1571 | 23.98 | 0.2500 | PASS
S%Efg‘x 5310 | 1242 | 12.62 | 0.03572 | 1553 | 23.98 | 0.2500 | PASS

|EEE
802.11ax | 5290 | 12.76 | 12.72 | 0.03758 | 1575 | 23.98 | 0.2500 | PASS

HESO
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Conducted AV G Total Total
Fre Out?(;Jé P(;wer Cogguct Cotr;guc I el
m mi mi esu

BAND | Test Mode ('V')HZ Output | Output | (dBm) | (W)

Ant1l Ant 2 Power Power

(W) (dBm)
5500 | 10.17 | 11.78 23.92 | 0.2463 | PASS
81)'2'_:'15 4 |/ 5580 | 11.23 | 13.09 2397 | 02492 | PASS
5700 | 9.75 12.52 23.93 | 0.2471 | PASS
|EEE 5500 | 10.76 | 11.36 | 0.02560 | 14.08 | 23.98 | 0.2500 | PASS
802.11n 5580 | 11.57 | 11.79 | 0.02944 | 14.69 | 23.98 | 0.2500 | PASS
HT20 5700 | 10.81 | 11.79 | 0.02715 | 14.34 | 23.98 | 0.2500 PASS
|EEE 5500 | 10.35 | 10.76 | 0.02273 | 1357 | 23.98 | 0.2500 | PASS
802.11ac | 5580 | 11.63 | 11.98 | 0.03033 | 14.82 | 23.98 | 0.2500 | PASS
VHT20 5700 | 1048 | 12.18 | 0.02771 | 14.43 | 2398 | 0.2500 | PASS
|EEE 5510 | 10.39 | 11.26 | 0.02429 | 13.85 | 23.98 | 0.2500 | PASS
802.11n 5500 | 10.81 | 12.07 | 0.02816 | 1450 | 23.98 | 0.2500 | PASS
HT40 5670 | 10.31 | 12.27 | 0.02760 | 14.41 | 23.98 | 0.2500 | PASS
U-NII- |EEE 5510 | 1049 | 11.88 | 0.02658 | 14.25 | 23.98 | 0.2500 | PASS
2C 802.11ac | 5590 | 11.00 | 12.04 | 0.02859 | 1456 | 23.98 | 0.2500 | PASS
VHT40 5670 | 1323 | 1224 | 0.03779 | 1577 | 23.98 | 0.2500 | PASS
|EEE 5530 | 1058 | 13.30 | 0.03283 | 15.16 | 23.98 | 0.2500 | PASS
%ﬁ%@c 5610 | 11.17 | 14.03 | 0.03841 | 1584 | 23.98 | 0.2500 | PASS
|EEE 5500 | 1091 | 10.75 | 0.02423 | 13.84 | 2398 | 0.2500 | PASS
802.11ax | 5580 | 11.94 | 11.92 | 0.03119 | 14.94 | 2398 | 0.2500 | PASS
HE20 5700 | 1060 | 12.35 | 0.02865 | 14.57 | 23.98 | 0.2500 | PASS
|EEE 5510 | 10.65 | 11.53 | 0.02582 | 14.12 | 23.98 | 0.2500 | PASS
802.11ax | 5590 | 11.09 | 12.26 | 0.02966 | 14.72 | 23.98 | 0.2500 | PASS
HE40 5670 | 13.08 | 1245 | 0.03791 | 15.79 | 23.98 | 0.2500 | PASS
|EEE 5530 | 10.84 | 1212 | 0.02841 | 1454 | 23.98 | 0.2500 | PASS
8?42'E181§X 5610 | 11.68 | 13.92 | 0.03941 | 1596 | 23.98 | 0.2500 | PASS
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Conducted Totd Total
aanp | Tet | Fre ?o\\//vcér(?gg)rl:]t) Cg{i‘;ﬁfd Conducted | Limit | Limit | Result
Mode | (MHz) Output Power | (dBm) (W)
Ant1 | Ant2 | Tower (dBm)
(W)
5745 | 11.04 | 11.73 30.00 | 1.0000 | PASS
8:)'2'_55& 5785 | 10.96 | 12.40 30.00 | 1.0000 | PASS
5825 | 10.93 | 12.19 30.00 | 1.0000 | PASS
[EEE | 5745 | 11.09 | 11.78 | 0.02792 14.46 30.00 | 1.0000 | PASS
802.11n | 5785 | 10.98 | 11.86 | 0.02787 14.45 30.00 | 1.0000 | PASS
HT20 5825 | 11.01 | 12.76 | 0.03151 14.99 30.00 | 1.0000 | PASS
IEEE | 5745 | 11.12 | 1247 | 0.03059 14.86 30.00 | 1.0000 | PASS
802.11ac | 5785 | 11.03 | 1241 | 0.03007 14.78 30.00 | 1.0000 | PASS
VHT20 | 5825 | 11.01 | 1277 | 0.03153 14.99 30.00 | 1.0000 | PASS
IEEE | 5755 | 12.08 | 12.16 | 0.03259 15.13 30.00 | 1.0000 | PASS
SE'ZT%“ 5795 | 11.20 | 11.79 | 0.02826 14,51 30.00 | 1.0000 | PASS
IEEE | 5755 | 12.12 | 1241 | 0.03372 15.28 30.00 | 1.0000 | PASS
U-NII-3 | g02.11ac
ViiTao | 5795 | 1091 | 1264 | 0.03070 14.87 30.00 | 1.0000 | PASS
|EEE
802.11ac | 5775 | 10.96 | 13.02 | 0.03252 15.12 30.00 | 1.0000 | PASS
VHT80
IEEE | 5745 | 11.15 | 11.91 | 0.02854 14.55 30.00 | 1.0000 | PASS
802.11ax | 5785 | 11.00 | 12.71 | 0.03127 14.95 30.00 | 1.0000 | PASS
HE20 | 5825 | 10.96 | 12.80 | 0.03152 14.99 30.00 | 1.0000 | PASS
IEEE | 5755 | 11.62 | 12.73 | 0.03326 15.22 30.00 | 1.0000 | PASS
8%255’( 5795 | 10.46 | 12.89 | 0.03059 14.86 30.00 | 1.0000 | PASS
|EEE
802.11ax | 5775 | 1117 | 13.22 | 0.03404 15.32 30.00 | 1.0000 | PASS
HESO

EST Technology Co., Ltd

Report No. ESTE-R2204265

Page 94 of 203




FCCID: TTUBSTHEATRE

5. PEAK POWER SPECTRAL DENSITY

5.1. Limit
Band EUT Type Limit
Outdoor Access Point 17dBm/MHz
U-NII-1 Indoor Access Point 17dBm/MHz
Fixed point-to-point Access Point 17dBm/MHz
Mobile and Portable Client Device 11dBm/MHz
U-NII-2A All Device 11dBm/MHz
U-NI1-2C All Device 11dBm/MHz
U-NII-3 All Device 30dBm/500KHz
5.2. Test Setup
Spectrum Analyzer EUT

5.3. Spectrum Analyzer Setting

Spectrum Parameters Setting

RBW IMHz(For U-NI1-1& U-NII-2A& U-NI1-2C)
500KHz(For U-NII1-3)

VBW 3MHz(For U-NI1-1& U-NI11-2A& U-NI11-2C)
2MHz(For U-NI1-3)

Span encompass the entire 26 dB EBW or 99% OBW of the signal

Sweep Time Auto
Number of Sweep Point =2 X SPAN/RBW
Detector RM S(power averaging)
Trace Average =100 traces

5.4. Test Procedure

a. Connect EUT antennaterminal to the spectrum analyzer with RF cable.
b. Spectrum analyzer setting parameters in accordance with section 5.3.
c. Setthe EUT transmit continuously with maximum output power.
d. Allow trace to stabilize, use the marker-to-peak function to set the marker to the average of the
emission.
e. If theduty cycle of test siganl <<98%,the result=max measured value+10Xlog(1/duty cycle);
If the duty cycle of test siganl =98%,the esult=max measured value.
f. Repeat above procedures until all modes and channels were measured.
0. Record the resultsin the test report.
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5.5. Test Result
Temperature 23.6C Relative Humidity | 56% | Test Voltage AC 120V/60Hz
Fre Power Density Duty | Tota Power Limit
BAND Test Mode (MH2) (dBm/MH2) Factor Density (dBM/MH?2) Result
Ant 1 Ant 2 (dB) (dBm/MH2)
\EEE 5180 2.92 218 | 0.23 / 11.00 PASS
802 11a 5200 3.41 232 | 0.23 / 11.00 PASS
5240 3.82 297 | 0.23 / 11.00 PASS
|EEE 5180 -0.94 -0.06 | 0.25 2.78 11.00 PASS
802.11n 5200 0.10 0.04 | 0.25 3.33 11.00 PASS
HT20 5240 0.85 052 | 0.25 3.94 11.00 PASS
|EEE 5180 -0.70 0.15 | 0.23 2.99 11.00 PASS
802.11ac 5200 -0.10 032 | 023 3.36 11.00 PASS
VHT20 5240 1.10 0.83 | 0.23 4.21 11.00 PASS
|EEE 5190 -1.29 -1.06 | 0.40 2.24 11.00 PASS
e | 5230 | -010 | -057 | 040 | 308 1100 | PASS
|EEE 5190 -1.11 -1.17 | 0.29 2.16 11.00 PASS
U-NII-1 1 802 11ac
VHT40 5230 -0.07 -0.75 | 0.29 2.90 11.00 PASS
|IEEE
802.11ac 5210 -3.70 -4.28 0.68 -0.29 11.00 PASS
VHT80
|EEE 5180 -0.94 -0.34 | 0.35 2.73 11.00 PASS
802.11ax 5200 -0.07 -0.14 | 0.35 3.26 11.00 PASS
HE20 5240 1.02 055 | 0.35 4.15 11.00 PASS
|EEE 5190 -1.42 -1.38 | 0.53 2.15 11.00 PASS
802ax | poay | 010 | -067 | 053 | 317 11.00 PASS
HE40 ) ' ) ) )
|EEE
802.11ax 5210 -3.49 -3.84 | 0.43 -0.22 11.00 PASS
HE80
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Temperature 23.6C Relative Humidity | 56% | Test Voltage AC 120V/60Hz
Fre Power Density Duty | Total P(_)wer Limit
BAND Test Mode (dBm/MHZz) Factor Density Result
(MH2) (dBm/MHz2)
Antl | Ant2 | (dB) | (dBm/MHz)
5260 3.70 3.08 0.23 / 11.00 PASS
8:)?._:1561 5300 4.33 4.00 0.23 / 11.00 PASS
5320 4.45 3.78 0.23 / 11.00 PASS
|EEE 5260 1.16 3.09 0.25 5.49 11.00 PASS
802.11n 5300 2.16 3.34 0.25 6.05 11.00 PASS
HT20 5320 2.03 375 | 025 6.23 11.00 PASS
|EEE 5260 1.15 1.04 0.23 4.34 11.00 PASS
802.11ac 5300 1.79 1.52 0.23 4.90 11.00 PASS
VHT20 5320 1.99 1.77 0.23 512 11.00 PASS
|EEE 5270 0.72 -0.22 0.40 3.69 11.00 PASS
Sg%ri(l)n 5310 1.09 0.55 0.40 4.24 11.00 PASS
|EEE 5270 0.58 0.43 0.29 3.80 11.00 PASS
U-NII-2A 802.11ac
VHT40 5310 0.96 0.31 0.29 3.9 11.00 PASS
|EEE
802.11ac 5290 -2.66 -3.51 0.68 0.63 11.00 PASS
VHT80
|EEE 5260 121 3.37 0.35 5.78 11.00 PASS
802.11ax 5300 2.06 351 0.35 6.21 11.00 PASS
HE20 5320 2.27 3.56 0.35 6.32 11.00 PASS
IEEE 5270 0.44 0.00 0.53 3.77 11.00 PASS
802.11ax
HE40 5310 0.75 0.27 0.53 4.06 11.00 PASS
|IEEE
802.11ax 5290 -2.08 -2.97 0.43 0.94 11.00 PASS
HESO
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Fre Power Density Duty | Tota Power Limit
BAND Test Mode (dBm/MH2) Factor Density Result
(MH2) (dBm/MH2)
Al | Aniz | (dB) | (dBm/MHz)
5500 2.97 203 | 023 / 11.00 PASS
IEEE 5580 3.31 204 | 023 / 11.00 PASS
802.11a
5700 2.09 280 | 0.23 / 11.00 PASS
|EEE 5500 0.75 -0.04 0.25 3.63 11.00 PASS
802.11n 5580 1.21 020 | 025 3.99 11.00 PASS
HT20 5700 -0.20 166 | 0.25 4.09 11.00 PASS
|EEE 5500 0.73 032 | 023 3.48 11.00 PASS
802.11ac 5580 1.24 -0.02 | 0.23 3.90 11.00 PASS
VHT20 5700 -0.38 170 | 0.23 4.02 11.00 PASS
|EEE 5510 0.06 -0.98 | 0.40 2.98 11.00 PASS
802.11n 5590 0.08 -1.23 | 0.40 2.89 11.00 PASS
HT40 5670 -0.89 -1.39 | 0.40 2.28 11.00 PASS
|EEE 5510 0.07 -1.18 | 0.29 2.79 11.00 PASS
U-NII-2C | g52 11ac | 5590 041 | -134 | 029 2.92 11.00 PASS
VHT40 5670 -1.02 -1.38 | 0.29 2.10 11.00 PASS
|EEE 5530 -3.55 -5.02 | 0.68 -0.53 11.00 PASS
Ei%"%%c 5610 -3.47 -4.24 | 0.68 -0.15 11.00 PASS
|EEE 5500 0.77 -0.04 | 0.35 3.75 11.00 PASS
802.11ax 5580 1.16 -0.05 | 0.35 3.96 11.00 PASS
HE20 5700 -0.17 1.70 | 035 4.23 11.00 PASS
|EEE 5510 -0.34 -140 | 0.53 2.71 11.00 PASS
802.11ax 5590 -0.11 -144 | 053 2.82 11.00 PASS
HE40 5670 -1.28 -1.30 | 053 2.26 11.00 PASS
|EEE 5530 -3.09 -3.99 | 043 -0.08 11.00 PASS
802.11ax
HESO 5610 -2.92 -345 | 043 0.26 11.00 PASS
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Fre Power Density | Duty | Total Power Limit
BAND | Test Mode (dBm/500KHZ) | Factor Density Result
(MHz) (@B) | (dBrVS00KH2) (dBm/500K HZ)
Ant 1 Ant 2
- 5745 -0.10 1.40 0.23 / 30.00 PASS
80211a | 5785 0.44 2.16 0.23 / 30.00 PASS
5825 0.77 2.62 0.23 / 30.00 PASS
|EEE 5745 -0.44 0.30 0.25 3.20 30.00 PASS
802.11n 5785 0.08 1.08 0.25 3.87 30.00 PASS
HT20 5825 0.33 1.58 0.25 4.26 30.00 PASS
|EEE 5745 0.09 1.56 0.23 4.13 30.00 PASS
802.11ac | 5785 0.33 2.37 0.23 4.71 30.00 PASS
VHT20 5825 0.63 2.78 0.23 5.08 30.00 PASS
|EEE 5755 -3.38 | -1.44 | 040 1.11 30.00 PASS
802.11n
HT40 5795 295 | -092 | 040 1.60 30.00 PASS
|EEE 5755 -338 | -1.34 | 029 1.06 30.00 PASS
U-NII-3 | 802 11ac , ,
VHT40 5795 -315 | -1.10 | 0.29 1.29 30.00 PASS
|EEE
802.11ac | 5775 639 | -408 | 0.68 -1.39 30.00 PASS
VHTS80
|EEE 5745 -0.08 1.14 0.35 3.93 30.00 PASS
802.11ax | 5785 0.25 2.26 0.35 4.73 30.00 PASS
HE20 5825 0.50 2.59 0.35 5.03 30.00 PASS
|EEE 5755 -313 | -1.83 | 053 1.11 30.00 PASS
802.11ax
HE4D 5795 271 | -091 | 053 1.83 30.00 PASS
|EEE
802.11ax | 5775 583 | -390 | 043 -1.32 30.00 PASS
HES80
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U-NII-1 |EEE 802.11a5180MHz

ANT 1 ANT 2
U-NII-1 |EEE 802.11a 5200MHz

ANT 1 ANT 2
U-NI1-1 [EEE 802.11a 5240MHz

ANT 1 ANT 2
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U-NII-1

|EEE 802.11n HT20 5180MHz

ANT 1

ANT 2
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U-NII-1 TEEE 802.11n HT20 5200MHz
ANT 1 ANT 2
U-NII-1 TEEE 802.11n HT20 5240MHz
ANT 1 ANT 2
U-NII-1 |EEE 802.11ac VHTZ20 5180MHz
ANT 1 ANT 2
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U-NII-1 [EEE 802.11ac VHTZ20 5200M Hz
ANT 1 ANT 2
U-NII-1 [EEE 802.11ac VHT20 5240MHz
ANT 1 ANT 2
U-NII-1 [EEE 802.11n HT405190MHz
ANT 1 ANT 2
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U-NI1-1 TEEE 802.11n HT40 5230MHz
ANT 1 ANT 2
U-NII-1 [EEE 802.11ac VHT40 5190MHz
ANT 1 ANT 2
U-NII-1 [EEE 802.11ac VHT40 5230MHz
ANT 1 ANT 2
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U-NIIT-1

|EEE 802.11ac VHTS80 5210M Hz

ANT 1

ANT 2
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U-NIl-1 [EEE 802.11ax HE20 5180MHz

ANT 1 ANT 2
U-NII-1 [EEE 802.11ax HE20 5200MHz

ANT 1 ANT 2
U-NII-1 |EEE 802.11ax HE20 5240MHz

ANT 1 ANT 2
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U-NII-1 [EEE 802.11ax HE40 5190MHz

ANT 1 ANT 2
U-NI1-1 [EEE 802.11ax HE40 5230MHz

ANT 1 ANT 2
U-NII-1 |EEE 802.11ax HE80 5210MHz

ANT 1 ANT 2
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U-NI1-2A  |EEE 802.11a 5260M Hz

ANT 1 ANT 2
U-NI1-2A  |EEE 802.11a 5300MHz

ANT 1 ANT 2
U-NI1-2A  |EEE 802.11a 5320MHz

ANT 1 ANT 2
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U-NI1-2A

|EEE 802.11n HT20 5260M Hz

ANT 1

ANT 2
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U-NI1-2A  |EEE 802.11n HT20 5300MHz
ANT 1 ANT 2
U-NI1-2A  |EEE 802.11n HT20 5320MHz
ANT 1 ANT 2
U-NII-2A  |EEE 802.11ac VHT 20 5260M Hz
ANT 1 ANT 2
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U-NII-2A  |EEE 802.11ac VHT20 5300MHz
ANT 1 ANT 2
U-NII-2A  |EEE 802.11ac VHT 20 5320MHz
ANT 1 ANT 2
U-NII-2A  |EEE 802.11n HT405270MHz
ANT 1 ANT 2
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U-NI1-2A  |EEE 802.11n HT40 5310MHz
ANT 1 ANT 2
U-NII-2A  |EEE 802.11ac VHT405270MHz
ANT 1 ANT 2
U-NII-2A  |EEE 802.11ac VHT40 5310MHz
ANT 1 ANT 2

EST Technology Co., Ltd
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U-NI1-2A

|EEE 802.11ac VHT80 5290M Hz

ANT 1

ANT 2

EST Technology Co.,

Ltd
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U-NI1-2A  |EEE 802.11ax HE20 5260M Hz

ANT 1 ANT 2
U-NI1-2A  |EEE 802.11ax HE20 5300M Hz

ANT 1 ANT 2
U-NI1-2A  |EEE 802.11ax HE20 5320M Hz

ANT 1 ANT 2

EST Technology Co., Ltd

Report No. ESTE-R2204265

Page 114 of 203




FCCID: TTUBSTHEATRE

U-NI1-2A  |EEE 802.11ax HE40 5270MHz

ANT 1 ANT 2
U-NI1-2A  |EEE 802.11ax HE40 5310MHz

ANT 1 ANT 2
U-NI1-2A  |EEE 802.11ax HE80 5290M Hz

ANT 1 ANT 2

EST Technology Co., Ltd
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U-NI1-2C  802.11a |EEE 5500M Hz

ANT 1 ANT 2
U-NII-2C |EEE 802.11a 5580MHz

ANT 1 ANT 2
U-NII-2C |EEE 802.11a 5700MHz

ANT 1 ANT 2

EST Technology Co., Ltd
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U-NIT1-2C |EEE 802.11n HT20 5500M Hz

ANT 1 ANT 2
U-NI1-2C |EEE 802.11n HT20 5580M Hz

ANT 1 ANT 2
U-NI1-2C  |EEE 802.11n HT20 5700MHz

ANT 1 ANT 2
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U-NI1-2C |EEE 802.11ac VHT 20 5500M Hz

ANT 1 ANT 2
U-NI1-2C |EEE 802.11ac VHT 20 5580M Hz

ANT 1 ANT 2
U-NII-2C |EEE 802.11ac VHT20 5700MHz

ANT 1 ANT 2

EST Technology Co., Ltd
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U-NI1-2C |EEE 802.11n HT40 5510MHz

ANT 1 ANT 2
U-NI1-2C |EEE 802.11n HT40 5590MHz

ANT 1 ANT 2
U-NI1-2C |EEE 802.11n HT40 56/0MHz

ANT 1 ANT 2

EST Technology Co., Ltd

Report No. ESTE-R2204265

Page 119 of 203




FCCID: TTUBSTHEATRE

U-NII-2C |EEE 802.11ac VHT405510MHz

ANT 1 ANT 2
U-NI1-2C |EEE 802.11ac VHT40 5590M Hz

ANT 1 ANT 2
U-NI1-2C |EEE 802.11ac VHT4056/0MHz

ANT 1 ANT 2

EST Technology Co., Ltd
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U-NI1-2C

|EEE 802.11ac VHT80 5530M Hz

ANT 1

ANT 2

U-NI1-2C

|EEE 802.11ac VHTS80 5610M Hz

ANT 1

ANT 2

EST Technology Co.,

Ltd
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U-NI1-2C |EEE 802.11ax HE20 5500M Hz

ANT 1 ANT 2
U-NIT1-2C |EEE 802.11ax HE20 5580M Hz

ANT 1 ANT 2
U-NI1-2C |EEE 802.11ax HE20 5/00MHZz

ANT 1 ANT 2

EST Technology Co., Ltd
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U-NI1-2C |EEE 802.11ax HE40 5510M Hz

ANT 1 ANT 2
U-NI1-2C |EEE 802.11ax HE40 5590M Hz

ANT 1 ANT 2
U-NI1-2C |EEE 802.11ax HE40 5670MHz

ANT 1 ANT 2

EST Technology Co., Ltd
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U-NI1-2C

|EEE 802

11ax HE80 5530M Hz

ANT 1

ANT 2

U-NI1-2C

|EEE 802

1lax HE80 5610M Hz

ANT 1

ANT 2

EST Technology Co.,

Ltd
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U-NI1-3 |EEE 802.11a5745MHz

ANT 1 ANT 2
U-NI1-3 |EEE 802.11a5785MHz

ANT 1 ANT 2
U-NI1-3 |EEE 802.11a 5825MHz

ANT 1 ANT 2

EST Technology Co., Ltd
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U-NII-3

|EEE 802.11n HT20 5745MHz

ANT 1

ANT 2

EST Technology Co., Ltd

Report No. ESTE-R2204265

Page 126 of 203




FCCID: TTUBSTHEATRE

U-NI1-3 |EEE 802.11n HT20 5785MHz
ANT 1 ANT 2
U-NI1-3 IEEE 802.11n HT20 5825MHz
ANT 1 ANT 2
U-NII-3 |EEE 802.11ac VHT20 5745MHz
ANT 1 ANT 2
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U-NI1-3 |EEE 802.11ac VHT20 5785MHz
ANT 1 ANT 2
U-NII1-3 |EEE 802.11ac VHT 20 5825M Hz
ANT 1 ANT 2
U-NI1-3 TEEE 802.11n HT40 5755MHz
ANT 1 ANT 2
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U-NI1-3 |EEE 802.11n HT405795MHz
ANT 1 ANT 2
U-NII-3 |EEE 802.11ac VHT40 5755MHz
ANT 1 ANT 2
U-NII-3 |EEE 802.11ac VHT40 5795MHz
ANT 1 ANT 2
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U-NII-3

|IEEE 802.11ac VHTS80 5775MHz

ANT 1

ANT 2

EST Technology Co.,

Ltd
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U-NI1-2A  |EEE 802.11ax HE20 5745M Hz

ANT 1 ANT 2
U-NI1-2A  |EEE 802.11ax HE20 5785M Hz

ANT 1 ANT 2
U-NI1-2A  |EEE 802.11ax HE20 5825M HZz

ANT 1 ANT 2

EST Technology Co., Ltd
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U-NIT1-2A  |EEE 802.11ax HE40 5755M Hz

ANT 1 ANT 2
U-NI1-2A  |EEE 802.11ax HE40 5795M Hz

ANT 1 ANT 2
U-NI1-2A  |EEE 802.11ax HE80 57/75MHz

ANT 1 ANT 2

EST Technology Co.,

Ltd
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6. UNWANTED EMISSIONSAND BAND EDGE

6.1. Limit

The maximum emissions outside of the frequency bands of operation shall be attenuated in
accordance with the following limits:

(1) For transmitters operating in the 5.15-5.25 GHz band: All emissions outside of the 5.15-5.35

GHz band shall not exceed an e.i.r.p. of —27 dBm/MHz.

(2) For transmitters operating in the 5.25-5.35 GHz band: All emissions outside of the 5.15-5.35

GHz band shall not exceed an e.i.r.p. of —27 dBm/MHz.

(3) For transmitters operating in the 5.47-5.725 GHz band: All emissions outside of the 5.47-5.725

GHz band shall not exceed an e.i.r.p. of —27 dBm/MHz.

(4) For transmitters operating in the 5.725-5.85 GHz band:All emissions shall be limited to a level of
—27 dBm/MHz at 75 MHz or more above or below the band edge increasing linearly to 10
dBm/MHz at 25 MHz above or below the band edge, and from 25 MHz above or below the band
edge increasing linearly to alevel of 15.6 dBm/MHz at 5 MHz above or below the band edge,
and from 5 MHz above or below the band edge increasing linearly to alevel of 27 dBm/MHz at

the band edge.

The unwanted emissions which fall in Restricted bands shall not exceed the field strength levels
specified in the following table:

15.209 Radiated emission limits

Frequency (MHz) Field Strength(uV/m) Distance(m)
0.009-0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30

1.705-30 30 30
30-88 100 3
88-216 150 3
216-960 200 3
Above 960 500 3
15.205 Restricted frequency band
MHz MHz MHz GHz
0.090 - 0.110 16.42 - 16.423 399.9 - 410 45-5.15
'0.495 - 0.505 16.69475 - 16.69525 608 - 614 5.35-5.46
2.1735 - 2.1905 16.80425 - 16.80475 960 - 1240 7.25-7.75
4.125-4.128 25.5-2567 1300 - 1427 8.025-85
417725 - 4.17775 37.5-3825 1435 - 1626.5 9.0-92
4.20725 - 4.20775 73-74.6 1645.5 - 1646.5 93-95
6.215 - 6.218 74.8 - 752 1660 - 1710 10.6-12.7
6.26775 - 6.26825 108 - 121.94 1718.8 - 1722.2 13.25-13.4
631175 - 6.31225 123 - 138 2200 - 2300 1447145
8.291 - 8.294 149.9 - 150.05 2310 - 2390 1535-16.2
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-214
8.37625 - 8.38675 156.7 - 156.9 2690 - 2900 22.01-23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6-24.0
12.29 - 12293 167.72 - 1732 3332-3339 312-318
12.51975 - 12.52025 240 - 285 3345.8 - 3358 36.43 - 36.5
12.57675 - 12.57725 322-3354 3600 - 4400 Q)
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Note:
1. dBuV/m=20Log(uV/m)
2. Above 1GHz the formulais used to convert the EIRPto field strength
E[dBuV/m] = EIRP[dBm] — 20 log (d[m]) + 104.77,
where E isfield strength and d is distance at which the field strength limit is specified in
the applicable requirements.
for example,3m field strength(dBpV/m)=EIRP-20log(3)+104.77=EIRP+95.2

6.2. Test Setup
MQ&B OMHz~
-
3Ime |
-+ ';l
EUT-and~
Support Svstem+
[ |
1me TURNTABLE«
i 1.5m(L)*1.0m(W)*0.8m(H)—» | (FIBRE GLASS)~
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6.3. Spectrum Analyzer Setting
For 9KHz-150KHz

Spectrum Parameters Setting
RBW 300Hz(for Peak& AV G)/CISPR 200Hz(for QP)
VBW 300Hz(for Peak& AV G)/CISPR 200Hz(for QP)
Start frequency 9KHz
Stop frequency 150KHz
Sweep Time Auto
Detector PEAK/QP/AVG
Trace Mode Max Hold
Note : For 9KHz-90KHz& 110K Hz-150K Hz,the detector is average,other frequency is CISPR
QP detector.

For 150KHz-30MHz

Spectrum Parameters Setting
RBW 9KHz
VBW 9KHz
Start frequency 150KHz
Stop frequency 30MHz
Sweep Time Auto
Detector QP
Trace Mode Max Hold

Note : For 150K Hz-490K Hz,the detector is average,other frequency is CISPR QP detector.
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For 30OMHz-1GHz

Spectrum Parameters Setting
RBW 120KHz
VBW 300KHz
Start frequency 30MHz
Stop frequency 1GHz
Sweep Time Auto
Detector QP
Trace Mode Max Hold
For Above 1GHz
Spectrum Parameters Setting
RBW 1IMHz
PEAK Measurement AV G Measurement
Duty cycle=98%,VBW=10Hz
VBW 3MHz Duty cycle<<98%,VBW=1/T
Video bandwidth mode=RM S
(power averaging)
Start frequency 1GHz
Stop frequency 40GHz
Sweep Time Auto
Detector PEAK
Trace Mode Max Hold

Note: T isthe on-time time of the duty cycle,when EUT transmit continuously with maximum
output power,unit is seconds. reference section 2.7 for the on-time time.

6.4. Test Procedure

a. EUT was placed on aturn table, which is 0.8 meter high above ground for below 1GHz test, and
which is 1.5 meter high above ground for above 1GHz test.

EUT is set 3 meters away from the receiving antenna, which is mounted on a antenna tower.

Set the EUT transmit continuously with maximum output power.

The turn table can rotate 360 degrees to determine the position of the maximum emission level.
The antenna can be moved up and down between 1 meter and 4 meters to find out the maximum
emission level. Both horizontal and vertical polarization of the antenna are set on test.

Spectrum analyzer setting parameters in accordance with section 6.3.

Repeat above procedures until al channels were measured.

Record the results in the test report.

|EEE 802.11a, |IEEE 802.11n HT20, IEEE 802.11n HT40, |EEE 802.11ac VHT20,

IEEE 802.11ac VHTA40, IEEE 802.11ac VHTS80, IEEE 802.11ax HE20,

|EEE 802.11ax HE4O0, |EEE 802.11ax HE8O all have been tested, only worst case 802.11ax
HE20 is recorded.

PapoT

- Se
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6.5. Test Result

Radiated Emissions Below 1GHz

EST Technology

Chilingxiang. Qishantow, Santun,
Haoujie. Dongguan.Guangdong.China
Tel:+86-769-83081588
Fax:+86-769-830515878

Data: 5

20

File: W\EMC-966-2\test data\2022\RF\C\'Chao Cheng\Chao Sheng-1.EME (14)

Level (dBuVim)

Date: 2022-03-16

70

i

10

4{)—,—‘

FCC PART| 15 B(3M)
—

sdB
I

6

AT T T

30

3ite no.
Dis. / Ant.
Limit

Env. / Ins.
Engineer
EUT

Fower

M/H

Test Mode

87.230
102.750
549,920

2

200. 300. 400. 500. T00. 800. 900. 1000
Frequency (MHz)

24 966 chamber Data no.
3m 47018 Ent. pol. HORIZONTAL
FCC BRRT 15 B(3M)
Temp:21.6C ;Humi:52%Press:101.52kPa
xJ
Sound Bar
AC 120V/60H=z
Beosound Theatre
TX Mode
ANT Cable Emission
Factor Loss Reading Lewel Limit Margin Remark
(dB/m) (dE) {dBuV) {dBuV,/m) {dBuV,/m) {dB)
9.67 0.27 20.23 30.17 40.00 9.83 QF
5.70 0.38 26.95 33.03 40.00 .97 QP
8.78 0.69 21.30 30.77 40.00 9.23 QF
10.20 0.81 19.59 30.60 43.50 12.90 QP
19.&0 2.43 15.70 37.73 456.00 g8.27 QP
22.10 3.15 B.29 33.54 45.00 12.46 QP

749.740

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission lewvels that are 20dB below the official limit are not reported.

EST Technology Co., Ltd
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Chilingxiang, Qishantou, Santun,

Houjie. Dongguan. Guangdong,China
EST Technology Tel-+B6-768-63081888
Fax+B6-769-530581875

Data: 6 File: WEMIC-966-2\test datal2022\RF\C\Chao Cheng\Chao Sheng-1.EM6 (14)
20 Level {dBuVim) Date: 2022-03-16
70
FCC PART| 15 B{3M)
—
50 £dB
|
_l—I 3
40
30|
20
10
30 100. 200. 300. 400. 500. 600. T00. B800. 900. 1000
Frequency (MHz)
Site no. : 2§ 966 chamber Data no. = &
Dis. / Ant. : 3m 47018 Ant. pol. : VERTICAL
Limit : FCC PART 15 B(3M)
Env. / Ins. : Temp:21.6°C ;Humi:52%;Press:101.52kPa
Engineer 1 XJ
EUT : Sound Bar
Power : AC 120V/60H=z
M/ : Beosound Theatre
Test Mode : TE Mode
ANT Cable Emission
Freg. Factor Loss Reading Lewvel Limit Margin Remark
(MHz) (dB/m) (dB) {dBuv) {dBuV,/m) {dBuV/m) {dB})
1 47.460 9.67 0.27 19.56 29.50 40.00 10.50 QP
2 58.130 5.70 0.328 23.51 29.59 40.00 10.41 QP
3 T6.560 7.00 0.58 20.05 27.63 40.00 12.37 QP
4 150.280 11.70 0.99 16.21 28.90 43.50 14.60 QP
5 549.920 19.60 2.43 18.01 40.04 46.00 5.96 QF
& 749.740 22.10 3.15 &.55 33.80 46.00 12.20 QF

Remarks: 1. Emission Lewvel= Entenna Factor + Cable Loss + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission lewvels that are 20d4dB below the official limit are not reported.

Note:
1. Theamplitude of 9KHz to 30OMHz spurious emission that is attenuated by more than 20dB below
the permissible limit has no need to be reported.
2. All channels had been pre-test,only the worst case was reported.
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Radiated Emissions Above 1G

EST Technology

Chilingxiang, Qishantou, Santun,
Haoujie. Dongguan.Guangdong.China
Tel:+86-769-83081588
Fax:+86-769-830515878

Data: 11 File: WEMC-966-1'test data\2022\RFIC\Chao Sheng\Beosound Theatre (FCC IC)L.EME (88)
120 Level {dBuVim) Date: 2022-03-28
110
1
90
FCCPART 15E PEAK NIl
roHI - a1  —— r
L e o FCCP:EISE JWNUE
50"vaauafgrwﬂv’wr-uJ”'J 2 3 T
30
10
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Site no. : 14 966 Chamber Data no. : 11
Dis. / Ant. : 3m  ANTS9120D 1-18G Ent. pol. : HORIZONTAL
Limit : FCCPRRT 15E PERK NII
Env. / Ins. : Temp:21.8" ;Humi:51%;Pres3:101.52kPa
Engineer : JBR
EUT : Sound Bar
Power 1 AC 120V/60H=z
M/H : Beosound Theatre
Teat Mode : IEEE 202.1lax HE20 TX 51E0MH=
ANTI1+RANT2
Ant. Cable Amp Emissicn
Freq. Factor Loss Factor BReading Lewvel Limits Margin RBemark
(MHz) (dB/m} ({dB) {dE) {dBuV}) (dBuV/m) {dBuV,/m) (dB)
1 5180.000 32.20 3.52 34.63 92.80 93.89 68.20 -25.69 Peak
2 10360.000 39.27 5.99 4.3 35.62 46.57 68.20 21.63 Peak
3 15540.000 40.31 6.46 34.39 34.03 46.41 74.00 27.59 Peak
4 17150.000 42.12 7.57 34.38 33.32 48.63 68.20 19.57 Peak
5 17524.000 45.10 7.93 34.35 30.19 48.87 68.20 19.33 Peak
6 17966.000 48.63 g.22 34.30 27.10 49,65 74.00 24.35 Peak

Remarks: 1. Emission Level= RAntenna Factor + Cable Loss - Rmp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emissicn lewvels that are 20dB below the official
limit are not reported.
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Chilingxiang, Qishantou, Santun,
Houjie, Dongguan.Guangdong, China

EST Technology Tel+B6-769-03031 888
Feox+B6-769-63081678
Data: 12 File: NEMC-966-1\test data\2022\RF\C\Chao Sheng\Beosound Theatre (FCC IC)L.EME (88)

Level {(dBuV/im)

Date: 2022-03-28

120
110
90 1
FCCPART 15E PEAK NIl
)L Y 1 N Y O
L I o FCCPART[15E AV NIl
50 2 3 45t
WW
10
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Site no. : 1% 966 Chamber Data no. @ 12
Dis. / Ant. : 3m  RNTS9120D 1-18G Ant. pol. @ VERTICAL
Limit : FCCPART 15E PELE NII
Env. / Ins. : Temp:21.8";Humi:51%;Press:101.52kPa
Engineer : JBR
EUT : Sound Bar
Power : AC 120V/60H=z
M/N : Beosound Theatre
Teat Mode : IEEE 802.11ax HE20 TX S5180MHz
RANT1+LNT2
Ent. Cable Brp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Eemark
(MHz) (dB/m) (dB) (dB) (dBuV) {dBuV/m) {dBuV/m) {dB})
1 5180.000 32.20 3.52 34.63 B7.89 Be.98 68.20 -20.78 Peak
2 10360.000 39.27 5.99 34.31 35.17 46.12 65.20 22.08 Peak
3 15540.000 40.31 6.46 34.39 33.85 46.23 74.00 27.77 Peak
4 17320.000 43.48 7.74 34.37 31.69 48.54 68.20 19.66 Peak
5 17677.000 4&.32 2.03 34.33 28.37 48.39 68.20 19.81 Peak
6 17966.000 48.63 g.22 34.30 26.467 459,22 74.00 24.78 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.

2. Margin= Limit - Emission Lewvel.

3. The emission lewels that are 20dB below the official
limit are not reported.
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Chilingxiang, Qishantou, Santun,
Houjie, Dongguan.Guangdong, China

EST Technology Tel+B6-769-03031 888
Feox+B6-769-63081678
Data: 13 File: NEMC-966-1\test data\2022\RF\C\Chao Sheng\Beosound Theatre (FCC IC)L.EME (88)

Level {(dBuV/im)

Date: 2022-03-28

120
110
90 1
FCCPART 15E PEAK NIl
L e O O
FCCPART|15E AV NIl
r— | - — - — = - : —T 5 £
50 2 4
3thwwfwﬁrﬁwumJL#Hm%
10
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Site no. : 1% 966 Chamber Data no. @ 13
Dis. / Ant. : 3m  RNTS9120D 1-18G Ant. pol. : HORIZONWTAL
Limit : FCCPART 15E PELE NII
Env. / Ins. : Temp:21.8";Humi:51%;Press:101.52kPa
Engineer : JBR
EUT : Sound Bar
Power : AC 120V/60H=z
M/N : Beosound Theatre
Teat Mode : IEEE 802.11ax HE20 TX S5200MHz
RANT1+LNT2
Ent. Cable Brp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Eemark
(MHz) (dB/m) (dB} {dB}) {dBuV) (dBuV,/m) {dBuV/m) {dB}
1 5200.000 32.24 3.53 34.62 B7.41 BE.56 68.20 -20.36 Peak
2 10400.000 39.31 5.99 34.32 34.80 45.78 65.20 22.42 Peak
3 13835.000 40.81 6.46 34.32 35.29 48.24 68.20 159.96 Peak
4 15600.000 40.24 6.53 34.36 33.68 46.09 74.00 27.91 Peak
5 17065.000 41.44 7.49 34.39 33.64 48.18 68.20 20.02 Peak
6 17966.000 48.63 g.22 34.30 27.30 49,85 74.00 24.15 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.

2. Margin= Limit - Emission Lewvel.

3. The emission lewels that are 20dB below the official
limit are not reported.
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Chilingxiang, Qishantou, Santun,
Houjie, Dongguan.Guangdong, China

EST Technology Tel+B6-769-03031 888
Feox+B6-769-63081678
Data: 14 File: NEMC-966-1\test data\2022\RF\C\Chao Sheng\Beosound Theatre (FCC IC)L.EME (88)

Level {(dBuV/im)

Date: 2022-03-28

120
110
aQ 1
FCCPART 15E PEAK NIl
L O O Y I O
L i N o FCCPART|15E JE\L\.I'I‘-I‘IEIE
50 ] 3 v
WW
10
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Site no. : 1% 966 Chamber Data no. @ 14
Dis. / Ant. : 3m  RNTS9120D 1-18G Ant. pol. @ VERTICAL
Limit : FCCPART 15E PELE NII
Env. / Ins. : Temp:21.8";Humi:51%;Press:101.52kPa
Engineer : JBR
EUT : Sound Bar
Power : AC 120V/60H=z
M/N : Beosound Theatre
Teat Mode : IEEE 802.11ax HE20 TX S5200MHz
RANT1+LNT2
Ent. Cable Brp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Eemark
(MHz) (dB/m) (dB) (dB) (dBuV) {dBuV/m) {dBuV/m) {dB})
1 5200.000 32.24 3.53 34.62 B87.30 BE.45 68.20 -20.25 Peak
2 10400.000 39.31 5.99 34.32 33.49 44.47 65.20 23.73 Peak
3 15600.000 40.24 6.53 34.36 32.61 45.02 74.00 28.98 Peak
4 17575.000 45.51 7.96 34.34 29.22 48.35 68.20 19.85 Peak
5 17830.000 47.54 8.13 34.32 27.99 45,34 74.00 24.66 Peak
6 17966.000 48.63 g.22 34.30 27.15 45.70 74.00 24.30 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission lewels that are 20dB below the official

limit are not reported.
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FCCID: TTUBSTHEATRE

Chilingxiang, Qishantou, Santun,
Houjie, Dongguan.Guangdong, China

EST Technology Tel+B6-769-03031 888
Fawx+86-703-83081870
Data: 15 File: WEMIC-966-1\test data\2022\RFWC\Chao Sheng\Beosound Theatre (FCC IC)LEMGE (88)
120 Level {dBuVim) Date: 202203-28
110
aQ 1
FCCPART 15E PEAK NIl
L | O Y O
FCCPART|15E AV NIl
so——— T —F B E— : T45'E
2
W
WW
10
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Site no. : 1% 966 Chamber Data no. @ 135
Dis. / Ant. : 3m  RNTS9120D 1-18G Ant. pol. @ VERTICAL
Limit : FCCPART 15E PELE NII
Env. / Ins. : Temp:21.8";Humi:51%;Press:101.52kPa
Engineer : JBR
EUT : Sound Bar
Power : AC 120W/60H=z
M/N : Beosound Theatre
Teat Mode : IEEE 802.11ax HE20 TX S5240MHz
RANT1+LNT2
Ent. Cable Brp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Eemark
(MHz) (dB/m) (dB} {dB) {dBuV) (dBuV,/m) {dBuV/m) {dB})
1 5240.000 32.31 3.55 34.681 B7.46 BE.T71 68.20 -20.51 Peak
2 10480.000 39.39 §.02 34.35 31.49 42.55 65.20 25.65 Peak
3 15720.000 40.10 6.65 34.31 32.70 45.14 74.00 28.86 Peak
4 16623.000 40.49 7.19 34.33 33.96 47.31 68.20 20.89 Peak
5 17150.000 42.12 7.57 34.38 32.56 47.87 68.20 20.33 Peak
& 1B000.000 48.30 g.24 34.30 27.41 50.25 74.00 23.75 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.

2. Margin= Limit - Emission Lewvel.

3. The emission lewels that are 20dB below the official
limit are not reported.
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FCCID: TTUBSTHEATRE

Chilingxiang, Qishantou, Santun,
Houjie, Dongguan.Guangdong, China

EST Technology Tel+B6-769-03031 888
Fawx+86-703-83081870
Data: 16 File: WEMIC-966-1\test data\2022\RFWC\Chao Sheng\Beosound Theatre (FCC IC)LEMGE (88)
120 Level {dBuVim) Date: 202203-28
110
aQ 1
FCCPART 15E PEAK NIl
F ][ O Y O
L R i o FCCPART|15E AV NIl
50 K3 455,:
WW
10
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Site no. : 1% 966 Chamber Data no. : 16
Dis. / Ant. : 3m  RNTS9120D 1-18G Ant. pol. : HORIZONWTAL
Limit : FCCPART 15E PELE NII
Env. / Ins. : Temp:21.8";Humi:51%;Press:101.52kPa
Engineer : JBR
EUT : Sound Bar
Power : AC 120W/60H=z
M/N : Beosound Theatre
Teat Mode : IEEE 802.11ax HE20 TX S5240MHz
RANT1+LNT2
Ent. Cable Brp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Eemark
(MHz) (dB/m) (dB} {dB) (dBuV) (dBuV,/m) {dBuV/m) {dB})
1 5240.000 32.31 3.55 34.681 B7.45 BE.T0 68.20 -20.50 Peak
2 10480.000 39.39 §.02 34.35 32.65 43.71 65.20 24.4%9 Peak
3 15720.000 40.10 6.65 34.31 32.60 45.04 74.00 28.96 Peak
4 17235.000 42.80 7.65 34.38 31.65 47.72 68.20 20.48 Peak
5 17456.000 44.56 7.87 34.35 30.25 48.33 68.20 19.87 Peak
& 17796.000 47.27 g.11 34.32 27.88 48.94 74.00 25.06 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.

2. Margin= Limit - Emission Lewvel.

3. The emission lewels that are 20dB below the official
limit are not reported.
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FCCID: TTUBSTHEATRE

Chilingxiang, Qishantou, Santun,
Houjie, Dongguan.Guangdong, China

EST Technology Tel+B6-769-03031 888
Fawx+86-703-83081870
Data: 17 File: WEMIC-966-1\test data\2022\RFWC\Chao Sheng\Beosound Theatre (FCC IC)LEMGE (88)
120 Level {(dBuV/im) Date: 202203-28
110
a0 1
FCCPART 15E PEAK NIl
F ][] Y O Y O F
L I (i o FCCPART|15E .|E\L\.I'l‘-l'lfl;E
50 2 3 4 )
WWMVJ
10
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Site no. : 1% 966 Chamber Data no. @ 17
Dis. / Ant. : 3m  RNTS9120D 1-18G Ent. pol. : HORIZOWTAL
Limit : FCCPART 15E PELE NII
Env. / Ins. : Temp:21.8";Humi:51%;Press:101.52kPa
Engineer : JBR
EUT : Sound Bar
Power : AC 120W/60H=z
M/N : Beosound Theatre
Teat Mode : IEEE 802.11ax HE20 TX S5260MHz
RANT1+LNT2
Ent. Cable Brp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Eemark
(MHz) (dB/m) (dB} {dB) {dBuV) (dBuV,/m) {dBuV/m) {dB})
1 5260.000 32.39 3.57 34.59 BB.71 90.08 68.20 -21.88 Peak
2 105%20.000 39.43 §.02 34.36 36.26 47.35 65.20 20.85 Peak
3 15780.000 40.05 6.69 34.29 33.10 45.55 74.00 28.45 Peak
4 17252.000 42.93 7.67 34.37 32.06 48.29 68.20 19.91 Peak
5 17779.000 47.14 g2.10 34.32 28.72 49. 64 74.00 24.358 Peak
& 1B000.000 48.30 g.24 34.30 26.65 459,49 74.00 24.51 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.

2. Margin= Limit - Emission Lewvel.

3. The emission lewels that are 20dB below the official
limit are not reported.
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FCCID: TTUBSTHEATRE

Chilingxiang, Qishantou, Santun,
Houjie, Dongguan.Guangdong, China

EST Technology Tel+B6-769-03031 888
Fawx+86-703-83081870
Data: 18 File: WEMIC-966-1\test data\2022\RFWC\Chao Sheng\Beosound Theatre (FCC IC)LEMGE (88)
120 Level {(dBuV/im) Date: 202203-28
110
aQ 1
FCCPART 15E PEAK NIl
][] | S O Y O F
L I o FCCPART|15E AVNEI_IE
50 I 4 A
3mewLA‘*wa»_wﬂhﬁvﬁvJ
10
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Site no. : 1% 966 Chamber Data no. @ 18
Dis. / Ant. : 3m  RNTS9120D 1-18G Ant. pol. @ VERTICAL
Limit : FCCPART 15E PELE NII
Env. / Ins. : Temp:21.8";Humi:51%;Press:101.52kPa
Engineer : JBR
EUT : Sound Bar
Power : AC 120W/60H=z
M/N : Beosound Theatre
Teat Mode : IEEE 802.11ax HE20 TX S5260MHz
RANT1+LNT2
Ent. Cable Brp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Eemark
(MHz) (dB/m) (dB) (dB) (dBuV) {dBuV/m) {dBuV/m) {dB})
1 5260.000 32.39 3.57 34.59 B87.07 BE.44 68.20 -20.24 Peak
2 105%20.000 39.43 §.02 34.36 33.75 44,84 65.20 23.36 Peak
3 15780.000 40.05 6.69 34.29 33.33 45.78 74.00 258.22 Peak
4 17439.000 44.43 7.85 34.36 30.44 48.36 68.20 19.84 Peak
5 17694.000 46.46 g2.04 34.33 29.36 49.53 68.20 18.67 Peak
6 17966.000 48.63 g.22 34.30 27.07 459,62 74.00 24.38 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.

2. Margin= Limit - Emission Lewvel.

3. The emission lewels that are 20dB below the official
limit are not reported.
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FCCID: TTUBSTHEATRE

Chilingxiang, Qishantou, Santun,
Houjie, Dongguan.Guangdong, China

EST Technology Tel+B6-769-03031 888
Fawx+86-703-83081870
Data: 19 File: WEMIC-966-1\test data\2022\RFWC\Chao Sheng\Beosound Theatre (FCC IC)LEMGE (88)
120 Level {dBuVim) Date: 2022-03-28
110
%0 1
FCCPART 15E PEAK NIl
F ][] Y O O 1 Y R O
L - o FCCPART|15E AV NIl
50 5 3—a 9 &
WW
10
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Site no. : 1% 966 Chamber Data no. @ 19
Dis. / Ant. : 3m  RNTS9120D 1-18G Ant. pol. @ VERTICAL
Limit : FCCPART 15E PELE NII
Env. / Ins. : Temp:21.8";Humi:51%;Press:101.52kPa
Engineer : JBR
EUT : Sound Bar
Power : AC 120W/60H=z
M/N : Beosound Theatre
Teat Mode : IEEE 802.11ax HE20 TX S5300MHz
RANT1+LNT2
Ent. Cable Brp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Eemark
(MHz) (dB/m) (dB} {dB) {dBuV) (dBuV,/m) {dBuV/m) {dB})
1 5300.000 32.46 3.59 34.58 B2.90 54.37 68.20 -16.17 Peak
2 10600.000 39.51 6.04 34.38 33.14 44.31 65.20 23.89 Peak
3 15025.000 40.88 6.80 34.559 33.23 46.32 68.20 21.88 Peak
4 15900.000 39.91 6.81 34.24 34.30 46.78 74.00 27.22 Peak
5 17184.000 42.39 7.60 34.38 33.16 48.77 68.20 19.43 Peak
& 17796.000 47.27 g.11 34.32 27.54 48. 60 74.00 25.40 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.

2. Margin= Limit - Emission Lewvel.

3. The emission lewels that are 20dB below the official
limit are not reported.
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FCCID: TTUBSTHEATRE

Chilingxiang, Qishantou, Santun,
Houjie, Dongguan.Guangdong, China

EST Technology Tel+B6-769-03031 888
Fawx+86-703-83081870
Data: 20 File: WEMIC-966-1\test data\2022\RFWC\Chao Sheng\Beosound Theatre (FCC IC)LEMGE (88)
120 Level {dBuVim) Date: 202203-28
110
1
90
FCCPART 15E PEAK NIl
][] Y O Y O
L - o FCCPART|15E AV Nﬁlplﬁ
3
50 2 4
WW
10
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Site no. : 1% 966 Chamber Data no. @ 20
Dis. / Ant. : 3m  RNTS9120D 1-18G Ant. pol. : HORIZONWTAL
Limit : FCCPART 15E PELE NII
Env. / Ins. : Temp:21.8";Humi:51%;Press:101.52kPa
Engineer : JBR
EUT : Sound Bar
Power : AC 120W/60H=z
M/N : Beosound Theatre
Teat Mode : IEEE 802.11ax HE20 TX S5300MHz
RANT1+LNT2
Ent. Cable Brp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Eemark
(MHz) (dB/m) (dB} {dB) (dBuV) (dBuV,/m) {dBuV/m) {dB})
1 5300.000 32.46 3.59 34.58 BB.65 90.12 68.20 -21.92 Peak
2 10600.000 39.51 6.04 34.38 35.28 46.45 65.20 21.75 Peak
3 14396.000 41.02 6.82 34.42 33.34 46.76 68.20 21.44 Peak
4 15900.000 39.91 6.81 34.24 30.37 42 .85 74.00 31.15 Peak
5 17694.000 46.46 g2.04 34.33 28.36 48.53 68.20 19.67 Peak
6 17949.000 48.459 g.21 34.31 26.87 459,246 74.00 24.74 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.

2. Margin= Limit - Emission Lewvel.
3. The emission lewels that are 20d4B below the
limit are not reported.

opfficial
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FCCID: TTUBSTHEATRE

Chilingxiang, Qishantou, Santun,
Houjie, Dongguan.Guangdong, China

EST Technology Tel+B6-769-03031 888
Fawx+86-703-83081870
Data: 21 File: WEMIC-966-1\test data\2022\RFWC\Chao Sheng\Beosound Theatre (FCC IC)LEMGE (88)
120 Level {(dBuV/im) Date: 202203-28
110
a0 1
FCCPART 15E PEAK NIl
F ][] | O Y O
L - o FCCPART|15E AVPQE
50 2 3 4
WM
10
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Site no. : 1% 966 Chamber Data no. =@ 21
Dis. / Ant. : 3m  RNTS9120D 1-18G Ent. pol. : HORIZOWTAL
Limit : FCCPART 15E PELE NII
Env. / Ins. : Temp:21.8";Humi:51%;Press:101.52kPa
Engineer : JBR
EUT : Sound Bar
Power : AC 120W/60H=z
M/N : Beosound Theatre
Teat Mode : IEEE 802.11ax HE20 TX 5320MHz
RANT1+LNT2
Ent. Cable Brp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Eemark
(MHz) (dB/m) (dB} {dB) {dBuV) (dBuV,/m) {dBuV/m) {dB})
1 5320.000 32.50 3.60 34.57 B7.87 89.40 68.20 -21.20 Peak
2 10640.000 39.54 6.04 34.39 35.30 46.49 74.00 27.51 Peak
3 15960.000 39.84 6.88 34.21 32.03 44.54 74.00 29.48 Peak
4 17320.000 43.48 7.74 34.37 31.68 48.53 68.20 19.67 Peak
5 17677.000 4&.32 2.03 34.33 28.60 48.62 68.20 19.58 Peak
6 17983.000 48.76 8.23 34.30 27.57 50.26 74.00 23.74 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.

2. Margin= Limit - Emission Lewvel.

3. The emission lewels that are 20dB below the official
limit are not reported.
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FCCID: TTUBSTHEATRE

Chilingxiang, Qishantou, Santun,
Houjie, Dongguan.Guangdong, China

EST Technology Tel+B6-769-03031 888
Fawx+86-703-83081870
Data: 22 File: WEMIC-966-1\test data\2022\RFWC\Chao Sheng\Beosound Theatre (FCC IC)LEMGE (88)
120 Level {(dBuV/im) Date: 202203-28
110
90 4
FCCPART 15E PEAK NIl
][] | O Y O F
L - o FCCPART|15E AVP%UE
50 34 22
WW
10
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Site no. : 1% 966 Chamber Data no. @ 22
Dis. / Ant. : 3m  RNTS9120D 1-18G Ent. pol. : VERTICAL
Limit : FCCPART 15E PELE NII
Env. / Ins. : Temp:21.8";Humi:51%;Press:101.52kPa
Engineer : JBR
EUT : Sound Bar
Power : AC 120W/60H=z
M/N : Beosound Theatre
Teat Mode : IEEE 802.11ax HE20 TX 5320MHz
RANT1+LNT2
Ent. Cable Brp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Eemark
(MHz) (dB/m) (dB} {dB) {dBuV) (dBuV,/m) {dBuV/m) {dB})
1 5320.000 32.50 3.60 34.57 24.70 B6.23 68.20 -18.03 Peak
2 10640.000 39.54 6.04 34.39 33.70 44.89 74.00 29.11 Peak
3 15960.000 39.84 6.88 34.21 33.97 46.48 74.00 27.52 Peak
4 17116.000 41.85 7.54 34.39 33.32 48.32 68.20 19.88 Peak
5 17626.000 45.92 g2.00 34.34 29.86 49.44 68.20 18.76 Peak
6 17983.000 48.76 8.23 34.30 27.09 49.78 74.00 24.22 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.

2. Margin= Limit - Emission Lewvel.

3. The emission lewels that are 20dB below the official
limit are not reported.
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FCCID: TTUBSTHEATRE

Chilingxiang, Qishantou, Santun,
_ Houjie, Dongguan.Guangdong, China
EST Technology Tel+B6-769-03031 888
Faw:+86-709-83087878

Data: 23 File: WEMIC-966-1\test data\2022\RFWC\Chao Sheng\Beosound Theatre (FCC IC)LEMGE (88)
120 Level {(dBuV/im) Date: 202203-28
110
1
90
FCCPART 15E PEAK NIl
][] I N (Y P N BN F
AN R SR N 1 FCCPART15E AV NIl
50 3 ct 4 o
WM
10
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Site no. : 1% 966 Chamber Data no. @ 23
Dis. / Ant. : 3m  RNTS9120D 1-18G Ant. pol. : HORIZONWTAL
Limit : FCCPART 15E PELE NII
Env. / Ins. : Temp:21.8";Humi:51%;Press:101.52kPa
Engineer : JBR
EUT : Sound Bar
Power : AC 120V/60H=z
M/N : Beosound Theatre
Teat Mode : IEEE B802.11ax HE20 TX S5500MHz
RANT1+LNT2
Ent. Cable Brp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Eemark
(MHz) (dB/m) (dB} {dB}) {dBuV) (dBuV,/m) {dBuV/m) {dB}
1 5500.000 32.90 3.71 34.50 B8.60 90.71 68.20 -22.51 Peak
2 11000.000 39.90 f.11 34.50 34.42 45.93 74.00 28.07 Peak
3 14396.000 41.02 6.82 34.42 34.39 47.81 68.20 20.39 Peak
4 16500.000 40.36 7.12 34.30 34.53 47.71 68.20 20.49 Peak
5 17490.000 44.83 7.90 34.35 31.41 45.79 68.20 18.41 Peak
6 17966.000 48.63 g.22 34.30 27.46 50.01 74.00 23.99 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission lewels that are 20dB below the official
limit are not reported.
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FCCID: TTUBSTHEATRE

Chilingxiang, Qishantou, Santun,
Houjie, Dongguan.Guangdong, China

EST Technology Tel+B6-769-03031 888
Feox+B6-769-63081678
Data: 24 File: NEMC-966-1\test data\2022\RF\C\Chao Sheng\Beosound Theatre (FCC IC)L.EME (88)

Level {(dBuV/im)

Date: 2022-03-28

120
110
%0 1
FCCPART 15E PEAK NIl
][] S N Y O F
L ] o FCCPART|15E AV NIl
50 2 34—y
WMW’J
10
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Site no. : 1% 966 Chamber Data no. @ 24
Dis. / Ant. : 3m  RNTS9120D 1-18G Ant. pol. @ VERTICAL
Limit : FCCPART 15E PELE NII
Env. / Ins. : Temp:21.8";Humi:51%;Press:101.52kPa
Engineer : JBR
EUT : Sound Bar
Power : AC 120V/60H=z
M/N : Beosound Theatre
Teat Mode : IEEE B802.11ax HE20 TX S5500MHz
RANT1+LNT2
Ent. Cable Brp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Eemark
(MHz) (dB/m) (dB) (dB) (dBuV) {dBuV/m) {dBuV/m) {dB})
1 5500.000 32.90 3.71 34.50 B2.14 54.25 68.20 -16.05 Peak
2 11000.000 39.90 f.11 34.50 35.81 47.32 74.00 26.68 Peak
3 165%00.000 40.36 7.12 34.30 32.98 46.16 68.20 22.04 Peak
4 17099.000 41.71 7.52 34.39 32.31 47.15 68.20 21.05 Peak
5 17745.000 4&.87 2.07 34.33 28.33 48.94 74.00 25.06 Peak
6 17983.000 48.76 8.23 34.30 27.29 459,938 74.00 24.02 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.

2. Margin= Limit - Emission Lewvel.

3. The emission lewels that are 20dB below the official
limit are not reported.
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FCCID: TTUBSTHEATRE

Chilingxiang, Qishantou, Santun,
Houjie, Dongguan.Guangdong, China

EST Technology Tel+B6-769-03031 888
Fawx+86-703-83081870
Data: 25 File: WEMIC-966-1\test data\2022\RFWC\Chao Sheng\Beosound Theatre (FCC IC)LEMGE (88)
120 Level {dBuVim) Date: 202203-28
110
1
90
FCCPART 15E PEAK NIl
)L O N R O F
L o o FCCPART[15E AV NIl
50 4 3.0
mM«f‘/\.-/—'J
10
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Site no. : 1% 966 Chamber Data no. @ 23
Dis. / Ant. : 3m  RNTS9120D 1-18G Ant. pol. : HORIZONWTAL
Limit : FCCPART 15E PELE NII
Env. / Ins. : Temp:21.8";Humi:51%;Press:101.52kPa
Engineer : JBR
EUT : Sound Bar
Power : AC 120W/60H=z
M/N : Beosound Theatre
Teat Mode : IEEE 802.11ax HE20 TX S5580MHz
RANT1+LNT2
Ent. Cable Brp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Eemark
(MHz) (dB/m) (dB} {dB) {dBuV) (dBuV,/m) {dBuV/m) {dB})
1 5580.000 32.89 3.79 34.47 a0.10 92.31 68.20 -24.11 Peak
2 11160.000 39.90 f.12 34.55 34.22 45. 69 74.00 28.31 Peak
3 14260.000 41.05 6.72 34.38 35.69 45.08 68.20 19.12 Peak
4 16740.000 40.62 7.26 34.35 33.47 47.00 68.20 21.20 Peak
5 17235.000 42.80 7.65 34.38 33.21 49.28 68.20 18.92 Peak
6 17949.000 48.459 g.21 34.31 27.08 459,47 74.00 24.53 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.

2. Margin= Limit - Emission Lewvel.

3. The emission lewels that are 20dB below the official
limit are not reported.

EST Technology Co., Ltd

Report No. ESTE-R2204265

Page 153 of 203



FCCID: TTUBSTHEATRE

Chilingxiang, Qishantou, Santun,
Houjie, Dongguan.Guangdong, China

EST Technology Tel+B6-769-03031 888
Fawx+86-703-83081870
Data: 26 File: WEMIC-966-1\test data\2022\RFWC\Chao Sheng\Beosound Theatre (FCC IC)LEMGE (88)
120 Level {(dBuV/im) Date: 202203-28
110
ap 1
FCCPART 15E PEAK NIl
][ 1 O Y O
L . FCCPART[15E AV NIl
50 3 5 £
WM
10
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Site no. : 1% 966 Chamber Data no. : 26
Dis. / Ant. : 3m  RNTS9120D 1-18G Ent. pol. : VERTICAL
Limit : FCCPART 15E PELE NII
Env. / Ins. : Temp:21.8";Humi:51%;Press:101.52kPa
Engineer : JBR
EUT : Sound Bar
Power : AC 120W/60H=z
M/N : Beosound Theatre
Teat Mode : IEEE 802.11ax HE20 TX S5580MHz
RANT1+LNT2
Ent. Cable Brp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Eemark
(MHz) (dB/m) (dB} {dB) {dBuV) (dBuV,/m) {dBuV/m) {dB})
1 5580.000 32.89 3.79 34.47 85.25 B7.46 68.20 -19.26 Peak
2 11160.000 39.90 f.12 34.55 31.77 43.24 74.00 30.76 Peak
3 145%66.000 40.95 6.89 34.47 34.22 47.63 68.20 20.57 Peak
4 16740.000 40.62 7.26 34.35 30.02 43.55 68.20 24.65 Peak
5 17524.000 45.10 7.93 34.35 28.45 47.13 68.20 21.07 Peak
6 17966.000 48.63 g.22 34.30 26.45 45.00 74.00 25.00 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.

2. Margin= Limit - Emission Lewvel.

3. The emission lewels that are 20dB below the official
limit are not reported.

EST Technology Co., Ltd
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FCCID: TTUBSTHEATRE

Chilingxiang, Qishantou, Santun,
Houjie, Dongguan.Guangdong, China

EST Technology Tel+B6-769-03031 888
Fawx+86-703-83081870
Data: 27 File: WEMIC-966-1\test data\2022\RFWC\Chao Sheng\Beosound Theatre (FCC IC)LEMGE (88)
120 Level {dBuVim) Date: 2022-03-28
110
90 4
FCCPART 15E PEAK NIl
][] 1 S O I O F
L o o FCCPART[15E AV NIl
50 5 3 4 5:__5
30*uJﬁMﬁdﬁﬁﬂM”uWﬂquv}Jhﬂﬂjm
10
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Site no. : 1% 966 Chamber Data no. @ 27
Dis. / Ant. : 3m  ANT9120D 1-18G Ant. pol. @ VERTICAL
Limit : FCCPART 15E PELE NII
Env. / Ins. : Temp:21.8";Humi:51%;Press:101.52kPa
Engineer : JBR
EUT : Sound Bar
Power : AC 120W/60H=z
M/N : Beosound Theatre
Teat Mode : IEEE 802.11ax HE20 TX S5700MHz
RANT1+LNT2
Ent. Cable Brp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Eemark
(MHz) (dB/m) (dB) (dB) (dBuV) {dBuV/m) {dBuV/m) (dB)
1 5700.000 32.86 3.94 34.42 B3.81 B6.19 68.20 -17.99 Peak
2 114590.000 39.90 6.15 34.65 33.04 44.44 74.00 29.56 Peak
3 14685.000 40.96 6.87 34.50 35.14 48.47 68.20 19.73 Peak
4 17100.000 41.71 7.52 34.39 33.04 47.88 68.20 20.32 Peak
5 17643.000 4&.05 g.01 34.34 29.29 45.01 68.20 19.19 Peak
6 17966.000 48.63 g.22 34.30 26.92 459,47 74.00 24.53 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.

2. Margin= Limit - Emission Lewvel.

3. The emission lewels that are 20dB below the official
limit are not reported.

EST Technology Co., Ltd
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FCCID: TTUBSTHEATRE

Chilingxiang, Qishantou, Santun,
Houjie, Dongguan.Guangdong, China

EST Technology Tel+B6-769-03031 888
Fawx+86-703-83081870
Data: 28 File: WEMIC-966-1\test data\2022\RFWC\Chao Sheng\Beosound Theatre (FCC IC)LEMGE (88)
120 Level {(dBuV/im) Date: 202203-28
110
1
90
FCCPART 15E PEAK NIl
][] 1 T O Y O
FCCPART|15E AV NIl
= — = -- R Y-
50 3
3Dh1ﬁANJ~JpFH¢uﬂvuﬁﬁwﬁJJ
10
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Site no. : 1% 966 Chamber Data no. @ 28
Dis. / Ant. : 3m  RNTS9120D 1-18G Ant. pol. : HORIZONWTAL
Limit : FCCPART 15E PELE NII
Env. / Ins. : Temp:21.8";Humi:51%;Press:101.52kPa
Engineer : JBR
EUT : Sound Bar
Power : AC 120W/60H=z
M/N : Beosound Theatre
Teat Mode : IEEE 802.11ax HE20 TX S5700MHz
RANT1+LNT2
Ent. Cable Brp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Eemark
(MHz) (dB/m) (dB} {dB) {dBuV) (dBuV,/m) {dBuV/m) {dB})
1 5700.000 32.86 3.94 34.42 B9.69 92.07 68.20 -23.87 Peak
2 11400.000 39.90 f.14 34.62 33.15 44.57 74.00 29.43 Peak
3 17100.000 41.71 7.52 34.39 30.48 45.32 68.20 22.88 Peak
4 17354.000 43.75 7.77 34.36 30.74 47.90 68.20 20.30 Peak
5 17847.000 47.68 g8.14 34.32 27.97 49.47 74.00 24.53 Peak
& 1B000.000 48.30 g.24 34.30 27.36 50.20 74.00 23.80 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.

2. Margin= Limit - Emission Lewvel.

3. The emission lewels that are 20dB below the official
limit are not reported.

EST Technology Co., Ltd
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FCCID: TTUBSTHEATRE

Chilingxiang, Qishantou, Santun,
Houjie, Dongguan.Guangdong, China

EST Technology Tel+B6-769-03031 888
Fax:+86-709-03081678
Data: 37 File: WEMIC-966-1\test data\2022\RFWC\Chao Sheng\Beosound Theatre (FCC IC)LEMGE (88)
120 Level {(dBuV/im) Date: 2022-03-28
110
90 +
FCCPART 15E PEAK NIl
][0 O Y O
L . I FCCPART[15E AV NIl
50 3 4 5 %
WW
10
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Site no. : 1% 966 Chamber Data no. @ 37
Dis. / Ant. : 3m  ANT9120D 1-18G Ent. pol. : VERTICAL
Limit : FCCPART 1S5E PERK NII
Env. / Ins. : Temp:21.8";Humi:51%;Press:101.52kPa
Engineer : JBR
EUT : Sound Bar
Power : AC 120W/60H=z
M/N : Beosound Theatre
Test Mode : JEEE 802.1lax HE20 TX S5745MHz
ANT1+LNT2
Ent. Cable Brp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Eemark
(MHz) (dB/m) (dB) (dB) (dBuV) {dBuV/m) {dBuV/m) (dB)
1 5745.000 32.85 4.00 34.40 B4.01 B6.46 68.20 -18.26 Peak
2 1143%0.000 39.90 6.15 34.65 32.88 44.28 74.00 29.72 Peak
3 14294.000 41.04 6.75 34.39 34.97 43.37 68.20 19.83 Peak
4 16470.000 40.32 7.11 34.29 34.98 48.12 68.20 20.08 Peak
5 17235.000 42.80 7.65 34.38 32.35 47.42 68.20 19.78 Peak
& 17983.000 48.78 B2.23 34.30 27.26 49,395 74.00 24.05 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.

2. Margin= Limit - Emission Lewvel.

3. The emission lewels that are 20dB below the official
limit are not reported.

EST Technology Co., Ltd
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FCCID: TTUBSTHEATRE

Chilingxiang, Qishantou, Santun,
Houjie, Dongguan.Guangdong, China

EST Technology Tel+B6-769-03031 888
Fawx+86-703-83081870
Data: 38 File: WEMIC-966-1\test data\2022\RFWC\Chao Sheng\Beosound Theatre (FCC IC)LEMGE (88)
120 Level {dBuVim) Date: 202203-28
110
1
90
FCCPART 15E PEAK NIl
][] S O Y O
L o o FCCPART[15E AV NIl
50 2 34 %
WM
10
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Site no. : 1% 966 Chamber Data no. @ 38
Dis. / Ant. : 3m  RNTS9120D 1-18G Ant. pol. : HORIZONWTAL
Limit : FCCPART 15E PELE NII
Env. / Ins. : Temp:21.8";Humi:51%;Press:101.52kPa
Engineer : JBR
EUT : Sound Bar
Power : AC 120W/60H=z
M/N : Beosound Theatre
Teat Mode : IEEE 802.11ax HE20 TX S5745MHz
RANT1+LNT2
Ent. Cable Brp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Eemark
(MHz) (dB/m) (dB} {dB) {dBuV) (dBuV,/m) {dBuV/m) {dB})
1 5745.000 32.85 4.00 34.40 B8.09 90.54 68.20 -22.34 Peak
2 114590.000 39.90 6.15 34.65 36.26 47.66 74.00 26.34 Peak
3 le470.000 40.32 7.11 34.29 35.65 48.79 68.20 159.41 Peak
4 17235.000 42.80 7.65 34.38 31.72 47.79 68.20 20.41 Peak
5 17745.000 4&.87 2.07 34.33 29.15 45.76 74.00 24,24 Peak
6 17966.000 48.63 g.22 34.30 27.76 50.31 74.00 23.69 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.

2. Margin= Limit - Emission Lewvel.

3. The emission lewels that are 20dB below the official
limit are not reported.
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FCCID: TTUBSTHEATRE

Chilingxiang, Qishantou, Santun,
Houjie, Dongguan.Guangdong, China

EST Technology Tel+B6-769-03031 888
Fawx+86-703-83081870
Data: 39 File: WEMIC-966-1\test data\2022\RFWC\Chao Sheng\Beosound Theatre (FCC IC)LEMGE (88)
120 Level {(dBuV/im) Date: 202203-28
110
ap 1
FCCPART 15E PEAK NIl
)L I O I O
L . o FCCPART[15E AV NIl
50 3 o 5
30wa»angwrﬁﬂxpﬁdehmwxh
10
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Site no. : 1% 966 Chamber Data no. @ 39
Dis. / Ant. : 3m  RNTS9120D 1-18G Ent. pol. : VERTICAL
Limit : FCCPART 15E PELE NII
Env. / Ins. : Temp:21.8";Humi:51%;Press:101.52kPa
Engineer : JBR
EUT : Sound Bar
Power : AC 120W/60H=z
M/N : Beosound Theatre
Teat Mode : IEEE 802.11ax HE20 TX S5785MHz
RANT1+LNT2
Ent. Cable Brp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Eemark
(MHz) (dB/m) (dB} {dB) {dBuV) (dBuV,/m) {dBuV/m) {dB})
1 5785.000 32.84 4.05 34.39 85.35 B87.85 68.20 -19.65 Peak
2 11570.000 39.90 f.12 34.87 31.24 42.5%9 74.00 31.41 Peak
3 145%66.000 40.95 6.89 34.47 33.94 47.35 68.20 20.85 Peak
4 16504.000 40.36 7.12 34.30 33.50 46.68 68.20 21.52 Peak
5 17355.000 43.75 7.77 34.38 29.83 46.99 68.20 21.21 Peak
& 1B000.000 48.30 g.24 34.30 26.42 459,246 74.00 24.74 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.

2. Margin= Limit - Emission Lewvel.

3. The emission lewels that are 20dB below the official
limit are not reported.

EST Technology Co., Ltd
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FCCID: TTUBSTHEATRE

Chilingxiang, Qishantou, Santun,
Houjie, Dongguan.Guangdong, China

EST Technology Tel+B6-769-03031 888
Fawx+86-703-83081870
Data: 40 File: WEMIC-966-1\test data\2022\RFWC\Chao Sheng\Beosound Theatre (FCC IC)LEMGE (88)
120 Level {dBuVim) Date: 202203-28
110
1
90
FCCPART 15E PEAK NIl
)L I O R O
L . o FCCPART|15E AVNUE
50 5 3 5
WM
10
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Site no. : 1% 966 Chamber Data no. @ 40
Dis. / Ant. : 3m  RNTS9120D 1-18G Ant. pol. : HORIZONWTAL
Limit : FCCPART 15E PELE NII
Env. / Ins. : Temp:21.8";Humi:51%;Press:101.52kPa
Engineer : JBR
EUT : Sound Bar
Power : AC 120W/60H=z
M/N : Beosound Theatre
Teat Mode : IEEE 802.11ax HE20 TX S5785MHz
RANT1+LNT2
Ent. Cable Brp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Eemark
(MHz) (dB/m) (dB} {dB) (dBuV) (dBuV,/m) {dBuV/m) {dB})
1 5785.000 32.84 4.05 34.39 94.11 96.61 68.20 -28.41 Peak
2 11570.000 39.90 f.12 34.87 32.56 43.91 74.00 30.09 Peak
3 142594.000 41.04 6.75 34.39 34.07 47.47 68.20 20.73 Peak
4 17355.000 43.75 7.77 34.36 27.60 44.76 68.20 23.44 Peak
5 17575.000 45.51 7.96 34.34 28.47 47. 60 68.20 20.60 Peak
6 17966.000 48.63 g.22 34.30 27.26 459,81 74.00 24.1% Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.

2. Margin= Limit - Emission Lewvel.

3. The emission lewels that are 20dB below the official
limit are not reported.

EST Technology Co., Ltd
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FCCID: TTUBSTHEATRE

Chilingxiang, Qishantou, Santun,
Houjie, Dongguan.Guangdong, China

EST Technology Tel+B6-769-03031 888
Fawx+86-703-83081870
Data: 41 File: WEMIC-966-1\test data\2022\RFWC\Chao Sheng\Beosound Theatre (FCC IC)LEMGE (88)
120 Level {dBuVim) Date: 202203-28
110
90 1
FCCPART 15E PEAK NIl
)L Y R O
L o o FCCPART[15E AV NIl
50 3 4 50
WM
10
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Site no. : 1% 966 Chamber Data no. @ 41
Dis. / Ant. : 3m  RNTS9120D 1-18G Ant. pol. : HORIZONWTAL
Limit : FCCPART 15E PELE NII
Env. / Ins. : Temp:21.8";Humi:51%;Press:101.52kPa
Engineer : JBR
EUT : Sound Bar
Power : AC 120W/60H=z
M/N : Beosound Theatre
Teat Mode : IEEE 802.11ax HE20 TX S5825MHz
RANT1+LNT2
Ent. Cable Brp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Eemark
(MHz) (dB/m) (dB} {dB) {dBuV) (dBuV,/m) {dBuV/m) {dB})
1 5825.000 32.83 4.11 34.37 B6.58 89.15 68.20 -20.95 Peak
2 11450.000 39.90 6.08 34.69 33.50 44.7%9 74.00 29.21 Peak
3 15076.000 40.82 6.76 34.357 33.76 46.77 68.20 21.43 Peak
4 16215.000 40.04 7.00 34.24 33.27 46.07 68.20 22.13 Peak
5 17475.000 44.70 7.89 34.35 29.53 47.77 68.20 20.43 Peak
& 17915.000 48.22 .18 34.31 27.46 459,55 74.00 24.45 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.

2. Margin= Limit - Emission Lewvel.

3. The emission lewels that are 20dB below the official
limit are not reported.

EST Technology Co., Ltd
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FCCID: TTUBSTHEATRE

EST Technology

Chilingxiang. Qishantou, Santun,
Houjie, Dongguan,. Guangdong, China
Tel+86-769-63081888

Fax +86-769-830581878

Data: 42 File: VEMC-966-1\test data\2022\RFC\Chao Sheng\Beosound Theatre (FCC IC).EMGE (88)
120 Level {dBuV/m) Date; 2022-03-28
110
90 1
FCCPART 15E PEAK NIl
0] IS 1 e O ) O | O
I . I B FCCPART|15E AV NIl
34 X
SDM ; T
30
10
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Site no. : 1# 966 Chamber Data no. =@ 42
Dis. / Amt. : 3m  RNT9120D 1-18G Ent. pol. : VERTICRL
Limit : FCCPART 15E PERK NIT
Enwv. / Ins. : Temp:21.8";Humiz51%;Press:101.52kPa
Engineer : JBR
EUT : Sound Bar
Power : AC 120V/e0Hz
M/H : Beosocund Theatre
Test Mode : IEEE 802.l1lax HE20 TX S825MHz
ANT1+RANTZ2
Ant. Cable Amp Emission
Fredq. Factor Loas Factor Reading Lewvel Limits Margin Remark
(MHz) (dB/m) (dB) (dB) (dBuv) {dBuV/m) (dBuV/m) (dB)
1 5825.000 32.83 4.11 34.37 82.92 85.49 68.20 -17.29 Peak
2 11450.000 39.90 6.08 34.69 31.55 42.84 74.00 31.14& Peak
3 14226.000 41.068 6.70 34.37 33.88 47.07 68.20 21.13 Peak
4 14940.000 40.91 6.82 34.58 33.82 46.97 68.20 21.23 Peak
5 17475.000 44.70 7.89 34.35 27.76 46.00 68.20 22.20 Peak
& 18000.000 48.90 .24 34.30 25.80 48.64 74.00 25.368 Peak

Bemarks: 1. Emission Level= Antenna Factor + Cabkle Loss - RAmp Factor + Reading.

2. Margin= Limit - Emission Lewvel.
3. The emission lewels that are 20d4B below the official
limit are not reported.

Note:

1. Theamplitude of 18GHz to 40GHz spurious emission that is attenuated by more than 20dB

below the permissible limit has no need to be reported.
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FCCID: TTUBSTHEATRE

Radiated Band Edge

Chilingxiang, Qishantou, Santun,
_ Haoujie. Dongguan.Guangdong.China
EST Technology Tel +86-763-63041 858
Fax:+86-769-830515878

Data: 29 File: WEMC-966-1'test data\2022\RFIC\Chao Sheng\Beosound Theatre (FCC IC)L.EME (88)
120 Level {dBuVim} Date: 202203-28
110
90 2
70 FCCPARTASEF
0 1
30
10
4500 4600. 4700. 4800. 4900. 5000. 5100. 5200
Frequency (MHz)
Site no. : 14 966 Chamber Data no. : 29
Dis. / Ant. : 3m  ANTS120D 1-18G Ent. pol. : VERTICAL
Limit : FCCPRRT 15E PERK NII
Env. / Ins. : Temp:21.8" ;Humi:51%;Pres3:101.52kPa
Engineer : JBR
EUT : Sound Bar
Power 1 AC 120V/60H=z
M/H : Beosound Theatre
Teat Mode : IEEE 202.1lax HE20 TX 51E0MH=
ANTI1+RANT2
Ant. Cable Amp Emissicn
Freq. Factor Loss Factor BReading Lewvel Limits Margin RBemark
{MHz) (dB/m) (dB) (dE) {dBuV) (dBuV,/m) {dBuV,/m) {dB)
1 5150.000 32.13 3.50 34.64 42.44 43.43 68.20 24.77 Peak
2 5187.400 32.20 3.52 34.63 B4.16 B85.25 68.20 -17.05 Peak

Bemarks: 1. Emission Lewel= Antenna Factor + Cable Loss - Rmp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emissicn lewvels that are 20dB below the official
limit are not reported.
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FCCID: TTUBSTHEATRE

EST Technology

Chilingxiang, Qishantou, Santun,
Houjie, Dongguan.Guangdong, China
Tel+86-769-03081855
Faw:+86-709-83087878

Data: 30 File: WEMIC-966-1\test data\2022\RFWC\Chao Sheng\Beosound Theatre (FCC IC)LEMGE (88)
120 Level {(dBuV/im) Date: 202203-28
110
2
90
70 FCCPART 15E P
50
30
10
4500 A4600. 4700. 4800. 4900. 5000. 5100. 5200
Frequency (MHz)
Site no. : 1% 966 Chamber Data no. =
Dis. / Ant. : 3m  RNTS9120D 1-18G Ant. pol. : HORIZONWTAL
Limit : FCCPART 15E PELE NII
Env. / Ins. : Temp:21.8";Humi:51%;Press:101.52kPa
Engineer : JBR
EUT : Sound Bar
Power : AC 120V/60H=z
M/N : Beosound Theatre
Teat Mode : IEEE 802.11ax HE20 TX S5180MHz
RANT1+LNT2
Ent. Cable Brp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Eemark
(MHz) (dB/m) (dB} {dB}) {dBuV) (dBuV,/m) {dBuV/m) {dB}
1 5150.000 32.13 3.50 34.64 43.67 44 .66 68.20 23.54 Peak
2 5187.400 32.20 3.52 34.63 90.74 91.83 65.20 -23.63 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission lewels that are 20dB below the official
limit are not reported.
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FCCID: TTUBSTHEATRE

Chilingxiang, Qishantou, Santun,
Houjie, Dongguan.Guangdong, China
Tel+86-769-03081855
Faw:+86-709-83087878

EST Technology

Data: 31 File: WEMIC-966-1\test data\2022\RFWC\Chao Sheng\Beosound Theatre (FCC IC)LEMGE (88)
120 Level {(dBuV/im) Date: 202203-28
110
90 1
70 fw FCCPART 15E PEAK NIl
50
30
10
5250 5400. 5500. 5600. 5700. 5800. 5900
Frequency (MHz)
Site no. : 1% 966 Chamber Data no. @ 31
Dis. / Ant. : 3m  RNTS9120D 1-18G Ant. pol. @ VERTICAL
Limit : FCCPART 15E PELE NII
Env. / Ins. : Temp:21.8";Humi:51%;Press:101.52kPa
Engineer : JBR
EUT : Sound Bar
Power : AC 120V/60H=z
M/N : Beosound Theatre
Teat Mode : IEEE 802.11ax HE20 TX 5320MHz
RANT1+LNT2
Ent. Cable Brp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Eemark
(MHz) (dB/m) (dB} {dB}) {dBuV) (dBuV,/m) {dBuV/m) {dB}
1 5328.000 32.53 3.61 34.568 B4.22 B85.80 68.20 -17.60 Peak
2 5350.000 32.57 3.62 34.56 44.07 45.70 65.20 22.50 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission lewels that are 20dB below the official
limit are not reported.
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FCCID: TTUBSTHEATRE

Chilingxiang, Qishantou, Santun,
Houjie, Dongguan.Guangdong, China

EST Technology Tel+B6-769-03031 888
Feox+B6-769-63081678
Data: 32 File: NEMC-966-1\test data\2022\RF\C\Chao Sheng\Beosound Theatre (FCC IC)L.EME (88)

Level {dBuVim) Date: 2022-03-28

120
110
1
90
70 FCCPART 15E PEAK NIl
50 WMWMWWWWMW
30
10
5250 5400. 5500. 5600. 5700. 5800. 5900
Frequency (MHz)
Site no. : 1% 966 Chamber Data no. @ 32
Dis. / Ant. : 3m  ANT9120D 1-18G Ant. pol. : HORIZONWTAL
Limit : FCCPART 15E PELE NII
Env. / Ins. : Temp:21.8";Humi:51%;Press:101.52kPa
Engineer : JBR
EUT : Sound Bar
Power : AC 120W/60H=z
M/N : Beosound Theatre
Teat Mode : IEEE 802.11ax HE20 TX 5320MHz
RANT1+LNT2
Ent. Cable Brp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Eemark
(MHz) (dB/m) (dB) (dB) (dBuV) {dBuV/m) {dBuV/m) (dB)
1 5311.750 32.50 3.60 34.57 91.33 92.86 68.20 -24.66 Peak
2 5350.000 32.57 3.62 34.56 45.18 459,81 65.20 158.39 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission lewels that are 20dB below the official
limit are not reported.
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FCCID: TTUBSTHEATRE

Chilingxiang, Qishantou, Santun,
_ Houjie, Dongguan.Guangdong, China
EST Technology Tel+B6-769-03031 888
Faw:+86-709-83087878

Data: 33 File: WEMIC-966-1\test data\2022\RFWC\Chao Sheng\Beosound Theatre (FCC IC)LEMGE (88)
120 Level {(dBuV/im) Date: 202203-28
110
3
90
70 | P
50
30
10
4800 4900. 5000. 5100. 5200. 5300. 5400. 5520
Frequency (MHz)
Site no. : 1% 966 Chamber Data no. @ 33
Dis. / Ant. : 3m  RNTS9120D 1-18G Ant. pol. : HORIZONWTAL
Limit : FCCPART 15E PELE NII
Env. / Ins. : Temp:21.8";Humi:51%;Press:101.52kPa
Engineer : JBR
EUT : Sound Bar
Power : AC 120V/60H=z
M/N : Beosound Theatre
Teat Mode : IEEE B802.11ax HE20 TX S5500MHz
RANT1+LNT2
Ent. Cable Brp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Eemark
(MHz) (dB/m) (dB} {dB}) {dBuV) (dBuV,/m) {dBuV/m) {dB}
1 S5460.000 32.79 3.68 34.52 41.23 43.18 54.00 10.82 Average
2 5460.000 32.79 3.68 34.52 52.84 54.7%9 65.20 13.41 Peak
3 5496.960 32.90 3.71 34.50 97.05 95.16 68.20 -30.96 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Rmp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission lewels that are 20d4B below the ocfficial
limit are not reported.
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Chilingxiang, Qishantou, Santun,
Houjie, Dongguan.Guangdong, China
Tel+86-769-03081855
Faw:+86-709-83087878

EST Technology

Data: 34 File: WEMIC-966-1\test data\2022\RFWC\Chao Sheng\Beosound Theatre (FCC IC)LEMGE (88)
120 Level {dBuVim) Date: 202203-28
110
90 2
70 L
50
30
10
4800 4900. 5000. 5100. 5200. 5300. 5400. 5520
Frequency (MHz)
Site no. : 1% 966 Chamber Data no. @ 34
Dis. / Ant. : 3m  RNTS9120D 1-18G Ant. pol. @ VERTICAL
Limit : FCCPART 15E PELE NII
Env. / Ins. : Temp:21.8";Humi:51%;Press:101.52kPa
Engineer : JBR
EUT : Sound Bar
Power : AC 120W/60H=z
M/N : Beosound Theatre
Teat Mode : IEEE B802.11ax HE20 TX S5500MHz
RANT1+LNT2
Ent. Cable Brp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Eemark
(MHz) (dB/m) (dB} {dB) {dBuV) (dBuV,/m) {dBuV/m) {dB}
1 S5460.000 32.79 3.68 34.52 44.79 46.74 68.20 21.4%8 Peak
2 5502.000 32.90 3.71 34.50 B6.94 59.05 65.20 -20.85 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission lewels that are 20dB below the official
limit are not reported.
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EST Technology

Chilingxiang, Qishantou, Santun,
Houjie, Dongguan.Guangdong, China
Tel+86-769-03081855
Faw:+86-709-83087878

Data: 35 File: WEMIC-966-1\test data\2022\RFWC\Chao Sheng\Beosound Theatre (FCC IC)LEMGE (88)
120 Level {dBuVim) Date: 202203-28
110
1
90
70 FCCPARTSE PEAK NIl
EDJj 2
30
10
5670 5800. 5900. 6000. 6100. 6200. 6300. 6400
Frequency (MHz)
Site no. : 1% 966 Chamber Data no. @ 335
Dis. / Ant. : 3m  ANT9120D 1-18G Ant. pol. : HORIZONWTAL
Limit : FCCPART 15E PELE NII
Env. / Ins. : Temp:21.8";Humi:51%;Press:101.52kPa
Engineer : JBR
EUT : Sound Bar
Power : AC 120W/60H=z
M/N : Beosound Theatre
Teat Mode : IEEE 802.11ax HE20 TX S5700MHz
RANT1+LNT2
Ent. Cable Brp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Eemark
(MHz) (dB/m) (dB} {dB) (dBuV) (dBuV,/m) {dBuV/m) {dB}
1 5697.740 32.86 3.94 34.42 95.96 98.34 68.20 -30.14 Peak
2 5850.000 32.83 4.13 34.36 43.61 46.21 65.20 21.9%9 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. Margin= Limit - Emission Lewvel.

3. The emission lewels that are 20dB below the official

limit are not reported.
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Chilingxiang, Qishantou, Santun,

Haujie, Dongguan.Guangdong, China
EST Technology Tel-+36-763-63081868

Fax:+56-769-83051578

Data: 36 File: WEMC-966-1\test datal2022\RF\C\Chao Sheng\Beosound Theatre (FCC IC).EM& (88)
120 Level {dBuV/m} Date: 2022-03-28
110
agl—3
70 \/\ FCCPART 15E PEAK NIl
50| Z
30
10|
5670 5800. 5900. 6000. 6100. 6200. 6300. 6400
Frequency {(MHz)
Site no. : 14 966 Chamber Data no. = 36
Dis. / Amt. : 3m ANTS120D 1-18G Ant. pol. : VERTICRL
Limit : FCCPRRT 15E PERK NII
Env. / Ins. : Temp:21.8";Humi:51%;Press:101.52kPa
Engineer : JEBR
EUT : Scund Bar
Power : AC 120V/60Hz
M/H : Beosound Theatre
Test Mode : IEEE 802.11ax HE20 TX 5700MHz
ENT1+RNT2
Ant. Cable Amp Emission
Freq. Factor Loas Factor Reading Lewvel Limits Margin Remark
{MHz) {dB/m) (dB) {dB) {dBuV}) (dBuWV,/m]) {dBuV/m) {dB)
1 5695.550 32.84 3.94 34.42 85.06 B87.44 68.20 -19.24 Peak
2 5850.000 32.83 4.13 34.36 42.78 45.38 68.20 22.82 Peak

Bemarks: 1. Emission Level= Antenna Factor + Cabkle Loss - Amp Factor + Beading.
2. Margin= Limit - Emission Lewvel.
3. The emissicon lewvels that are 20d4B below the official
limit are not reported.

Note:
1. The amplitude of 18GHz to 40GHz spurious emission that is attenuated by more than 20dB
below the permissible limit has no need to be reported.
2. All test mode had been pre-test, only Low/Middle/High Channel of the worst case
modulation mode was reported
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Band Edge

|EEE 802.11a5745MHz_Ant 1

|IEEE 802.11a5785MHz_Ant 1
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|EEE 802.11a5825MHz_Ant 1

|[EEE 802.11n HT20 5745MHz_Ant 1
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|EEE 802.11n HT20 5785MHz_Ant 1

|[EEE 802.11n HT20 5825MHz_Ant 1
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|IEEE 802.11ac VHT20 5745_Ant 1

|IEEE 802.11ac VHT20 5785_Ant 1
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|EEE 802.11ac VHT20 5825_Ant 1

|EEE 802.11n HT40 5755MHz_Ant 1
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|EEE 802.11n HT40 5795MHz_Ant 1

|EEE 802.11ac VHT40 5755MHz_Ant 1
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|EEE 802.11ac VHT40 5795MHz_Ant 1

|EEE 802.11ac VHT80 577/5MHz_Ant 1
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|EEE 802.11ax HE20 5745MHz_Ant 1

|EEE 802.11ax HE20 5785MHz_Ant 1
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|EEE 802.11ax HE20 5825MHz_Ant 1

|EEE 802.11ax HE40 5755MHz_Ant 1
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|EEE 802.11ax HE40 5795MHz_Ant 1

|EEE 802.11ax HE80 577/5MHz_Ant 1
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|EEE 802.11a5745MHz_Ant 2

|EEE 802.11a57/85MHz_Ant 2
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|EEE 802.11a5825MHz_Ant 2

|EEE 802.11n HT20 5745MHz_Ant 2
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|EEE 802.11n HT20 5785MHz_Ant 2

|EEE 802.11n HT20 5825MHz_Ant 2
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|IEEE 802.11ac VHT20 5745_Ant 2

|EEE 802.11ac VHT20 5785_Ant 2
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|EEE 802.11ac VHT?20 5825_Ant 2

|EEE 802.11n HT40 5755MHz_Ant 2
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|EEE 802.11n HT40 5795MHz_Ant 2

|EEE 802.11ac VHT40 5755MHz_Ant 2
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|EEE 802.11ac VHT40 5795MHz_Ant 2

|EEE 802.11ac VHTS80 577/5MHz_Ant 2
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|EEE 802.11ax HE20 5745MHz_Ant 2

|EEE 802.11ax HE20 5785MHz_Ant 2
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|EEE 802.11ax HE20 5825MHz_Ant 2

|EEE 802.11ax HE40 5755MHz_Ant 2
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|EEE 802.11ax HE40 5795MHz_Ant 2

|EEE 802.11ax HE80 5775MHz_Ant 2
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18000M HZz-40000M Hz

Pass

Note: The amplitude of spurious emission that is attenuated by more than 20dB below the permissible
limit has no need to be reported.
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7. FREQUENCY STABILITY

7.1. Limit

Manufacturers of U-NII devices are responsible for ensuring frequency stability such that an
emission is maintained within the band of operation under all conditions of normal operation as
specified in the operational description.

7.2. Test Setup

7.3. Spectrum Analyzer Setting

Spectrum Parameters Setting
RBW 10KHz
VBW 10KHz
Span 200K Hz
Sweep Time Auto
Detector PEAK
Trace Mode Max Hold
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7.4. Test Procedure

For measurement frequency stability under temperature variation :

Do O T

—h

g.
h.

Supply the EUT with anominal ac voltage or install a new or fully charged battery in the EUT.
Turn the EUT OFF and place it inside the environmental temperature chamber.

Connect EUT antennaterminal to the spectrum analyzer with RF cable.

Spectrum analyzer setting parameters in accordance with section 7.3.

Set the temperature control on the chamber to the Specified temperature and allow the oscillator
heater and the chamber temperature to stabilize.

Turn the EUT ON with the rated voltage, and the EUT transmit continuously with maximum
output power.

Record the operating frequency at startup, and at 2 minutes, 5 minutes, and 10 minutes after the
EUT isenergized.

Repeat step d through step f to measured the temperature form -20°C to +50°C in 10°C steps.

For frequency stability under voltage variation:

a

b
C.
d.
e.

Supply the EUT with anominal ac voltage or install a new or fully charged battery in the EUT.

. Turn the EUT OFF and place it inside the environmental temperature chamber.

Connect EUT antennaterminal to the spectrum analyzer with RF cable.

Spectrum analyzer setting parameters in accordance with section 7.3.

Unless otherwise specified, set the temperature control on the chamber to the ambient room
temperature (+15°C to +25°C) and allow the oscillator heater and the chamber temperature to
stabilize.

Turn the EUT ON with the rated voltage, and the EUT transmit continuously with maximum
output power.

Record the operating frequency.

Repeat step d through step f to measured the varied from 85% to 115% of the rated voltage.
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7.5. Test Result
Freguency (MH2) Voltage | Temperature Time Mea\?;lrltja;nent Frequency Error
e V) (C) | (minutes (ppm)
(MH2)
0 5179.9804730 -3.77
2 5179.9864720 -2.61
120 S0 5 5179.9880020 -2.32
10 5179.9878060 -2.35
0 5179.9806040 -3.74
2 5179.9865020 -2.61
120 40 5 5179.9871360 -2.48
10 5179.9828820 -3.30
0 5179.9817560 -3.52
2 5179.9863230 -2.64
120 30 5 5179.9812690 -3.62
10 5179.9829700 -3.29
0 5179.9846400 -2.97
2 5179.9864450 -2.62
120 20 5 5179.9850950 -2.88
10 5179.9875130 -2.41
0 5179.9869810 -2.51
2 5179.9846980 -2.95
5180
120 10 5 5179.9866720 -2.57
10 5179.9831350 -3.26
0 5179.9872710 -2.46
120 0 2 5179.9832190 -3.24
5 5179.9814000 -3.59
10 5179.9823230 -3.41
0 5179.9812890 -3.61
2 5179.9877270 -2.37
120 -10 5 5179.9808100 -3.70
10 5179.9849280 -2.91
0 5179.9818270 -3.51
2 5179.9874650 -2.42
120 -20 5 5179.9857070 -2.76
10 5179.9813450 -3.60
120 20 / 5179.9817110 -3.53
102 20 / 5179.9878880 -2.34
138 20 / 5179.9807230 -3.72
MAX Frquency Error (ppm) -2.32
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Frequency (MH2) Voltage | Temperature Time Mea\?;lrl?:ent Frequency Error

e V) (C) | (minutes (ppm)
(MH2)

0 5259.9794730 -3.90
2 5259.9804730 -3.71
120 >0 5 5259.9814730 -3.52
10 5259.9807070 -3.67
0 5259.9797000 -3.86
2 5259.9798570 -3.83
120 40 5 5259.9811850 -3.58
10 5259.9811980 -3.57
0 5259.9807430 -3.66
2 5259.9809950 -3.61
120 30 5 5259.9797890 -3.84
10 5259.9808710 -3.64
0 5259.9794960 -3.90
2 5259.9799560 -3.81
120 20 5 5259.9804130 -3.72
10 5259.9803510 -3.74
0 5259.9807360 -3.66
5320 2 5259.9814580 -3.53
120 10 5 5259.9800430 -3.79
10 5259.9801440 -3.77
0 5259.9806350 -3.68
120 0 2 5259.9805990 -3.69
5 5259.9802680 -3.75
10 5259.9801460 -3.77
0 5259.9808740 -3.64
2 5259.9802860 -3.75
120 -10 5 5259.9808760 -3.64
10 5259.9797440 -3.85
0 5259.9802920 -3.75
2 5259.9812590 -3.56
120 -20 5 5259.9798780 -3.83
10 5259.9810470 -3.60
120 20 / 5259.9804260 -3.72
102 20 / 5259.9803760 -3.73
138 20 / 5259.9805150 -3.70
MAX Frquency Error(ppm) -3.52
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Frequency (MH2) Voltage | Temperature Time Mea\?;lrl?:ent Frequency Error

SHeney V) (C) | (minutes) (ppm)
(MHz)

0 5499.9804730 -3.55
2 5499.9834730 -3.00
120 >0 5 5499.9844730 -2.82
10 5499.9808790 -3.48
0 5499.9812140 -3.42
2 5499.9818480 -3.30
120 40 5 5499.9822510 -3.23
10 5499.9809680 -3.46
0 5499.9837340 -2.96
2 5499.9823930 -3.20
120 30 5 5499.9816570 -3.34
10 5499.9844160 -2.83
0 5499.9834510 -3.01
2 5499.9813890 -3.38
120 20 5 5499.9817110 -3.33
10 5499.9822730 -3.22
0 5499.9810200 -3.45
5500 2 5499.9838600 -2.93
120 10 5 5499.9825700 -3.17
10 5499.9835410 -2.99
0 5499.9816950 -3.33
120 0 2 5499.9845000 -2.82
5 5499.9823080 -3.22
10 5499.9840150 -2.91
0 5499.9837680 -2.95
2 5499.9813850 -3.38
120 -10 5 5499.9822210 -3.23
10 5499.9817840 -3.31
0 5499.9830620 -3.08
2 5499.9829820 -3.09
120 -20 5 5499.9830210 -3.09
10 5499.9825860 -3.17
120 20 / 5499.9839500 -2.92
102 20 / 5499.9828770 -3.11
138 20 / 5499.9817400 -3.32
MAX Frquency Error(ppm) -2.82
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Frequency (MH2) Voltage | Temperature Time Mea\?;lrl?:ent Frequency Error

equency V) (C) (minutes) (ppm)
(MH2)

0 5744.9764730 ~4.10
2 5744.9794730 357
120 50 5 5744.9824730 -3.05
10 5744.9773200 3.05
0 5744.9790720 364
2 5744.9814950 3.22
120 40 5 5744.9824010 -3.06
10 5744.9814450 -3.23
0 5744.9789410 -3.67
2 5744.9815490 321
120 30 5 5744.9770020 ~4.00
10 5744.9819680 314
0 5744.9793380 -3.60
2 5744.9801660 345
120 20 5 5744.9774360 -3.03
10 5744.9789370 -3.67
0 5744.9799570 -3.49
5745 2 5744.9798350 351
120 10 5 5744.9791450 363
10 5744.9790350 3.65
0 5744.9798320 351
120 0 2 5744.9813680 324
5 5744.9806610 337
10 5744.9800650 -3.47
0 5744.9794120 358
2 5744.9808370 334
120 -10 5 5744.9822870 3.08
10 5744.9824000 -3.06
0 5744.9821690 310
2 5744.9799720 -3.49
120 -20 5 5744.9804120 341
10 5744.9776490 -3.89
120 20 / 5744.9790480 3.65
102 20 / 5744.9801780 345
138 20 / 5744.9780130 3.83
MAX Frquency Error(ppm) -3.05
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8. AC POWER LINE CONDUCTED EMISSIONS

8.1. Limit
Maximum RF Line Voltage
Frequency Quasi-Peak Level Average Level

dB(uV) dB(V)
150kHz| ~ |500kHz 66 ~ 56* 56 ~ 46*

500kHz| ~ [5GMHz 56 46

SMHz| ~ [30MHz 60 50

Notes:

1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

8.2. Test Setup

Yeartical Reference Ground Flane

40 cm | EUT

LISN =

80 cm

I Test Receiver

L Horizontal Raeferance Ground Plane

8.3. Spectrum Analyzer Setting

Spectrum Parameters Setting
RBW 9KHz
VBW 9KHz
Start frequency 150KHz
Stop frequency 30MHz
Sweep Time Auto
Detector QP/AVG
Trace Mode Max Hold

8.4. Test Procedure

a. The EUT was placed on anon-metallic table, 80cm above the ground plane.
b. The EUT Power connected to the power mains through aline impedance stabilization network.
c. Provides a50 ohm coupling impedance for the EUT (Please refer the block diagram of the test

setup and photographs).

d. Setthe EUT transmit continuously with maximum output power.

e. Spectrum analyzer setting parameters in accordance with section 8.3.

f. TheAC line are checked to find out the maximum conducted emission. In order to find the
maximum emission levels, the relative positions of equipment and all of the interface cables
shall be changed according to ANSI C63.10: 2013 on Conducted Emission Test.

g. Record theresultsin the test report.
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8.5. Test Result
Chilingxiang, Qishantou, Santun,
Houjie. Dongguan.Guangdong.China
EST Technology Tel +66-763-63081888
Fax+86-/69-83081878
Data: 18 File: WEMC-CE-2\Test Data\2022\RF\C\Chao Sheng\Chao Sheng -1.EME (28)
s{}Le\-'eI (dBuV) Date: 20220316
70
I-~--.._‘_‘_\_‘_
FCC PART 15B QP
60| —
- FCC PART 158 AV
5{} "—\—\_,_‘_\
- LY I g 10’
a0l A | 4
V T W \T‘ SO M
oA i .
VUV AN g A
20
10
A5 .2 5 1 2 5 10 20 30
Trace: 17 Frequency (MHz)
Site no : 24CE 5Shield Room Data noc. : 18
Env. / Ins. : Temp:22.8°C Humi:58% Press:101.30kFa LINE Phase : LINE
Limit : FCC PART 15B QP
Engineer : Z5X
EUT : Sound Bar
Power : RC 240WV/60Hz
M/H : Beosound Theatre
Test Mode : TX Mode
LISHN Cakle Emission
Freq. Factor Loass Eeading Level Limits Margin Bemark
{MHz) {dk) {dk) dBuV) {dBuw) {dBuw) {dB)
1 0.426 9.85 9.92 15.54 39.31 47.33 g.02 Average
2 0.426 9.85 9.92 25.40 45.17 57.33 12.14 QF
3 0.668 9.82 9.92 17.94 37.68 46.00 B.32 Average
4 0.6868 9.82 9.92 21.81 41.55 26.00 14.45 QF
5 1.054 9.93 9.94 17.73 37.60 46.00 B.40 Average
[ 1.054 9.93 9.94 22.80 42.47 26.00 13.53 QF
7 1.242 9.91 9.94 16.49 36.34 46.00 9.66 Average
g 1.242 9.91 9.94 20.34 40.1%9 26.00 15.81 QF
g 1.441 9.86 9.95 16.23 36.04 46.00 9.96 Average
10 1.441 9.86 9.95 21.12 40.93 26.00 15.07 QF
11 1.628 9.91 9.95 16.17 36.03 46.00 9.97 Average
12 1.628 5.91 9.95 23.02 42.88 56.00 13.12 QF

Remarks: 1.
2.
3.

Emission Lewvel= LISN Factor + Cable Loss + Beading.

Margin= Limit - Emission Lewel.

If the average limit is met when useing a quasi-peak detector,
the EUT shall ke deemed toc meet both limits and measurement
with average detector is unnecessary.
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Chilingxiang, Qishantou, Santun,
Houjie, Dongguan.Guangdong, China
EST Technology Tel-+B6-764-B3061 858

Faec+B6-709-83081578

Data: 20 File: \EMC-CE-2\Test Data\2022\RAC\Chao Sheng\Chao Sheng -1.EM6 (28)
20 Level {dBuV) Date: 20220316
70

FCC PART 15B QP

(1]

50 FCC PART 15B AV

=]

40

=
=
&
3
k3
F3
=
£

\ A

el

Al bl
L

A

S]]
=

2 Wt ook Ml wﬂ\m
¥ i ,{“ ww‘w b b mw M\_
20
10
A5 2 5 1 2 5 10 20 30
Frequency (MHz
Trace: 19 equency ( )
Site no : 24CE Shield Room Data no. 20
Env. / Ins. : Temp:22.8°C Humi:58% Press:101.30kPa LINE Phase : NEUTRRAL
Limit : FCC PART 15B QF
Engineer : Z5X
EUT : Sound Bar
Power : BT 240V/60H=z
M/H : Beoscund Theatre
Test Mode : TX Mode
LISH Cable Emission
Freq. Factor Loss Reading Lewvel Limits Margin Remark
(MH=) {db) (db) dBuV) (dBuv) {dBuw) {dB)
1 0.419 9.73 9.92 22.31 41.96 47.46 5.50 Rverage
2 0.419 9.73 9.92 27.10 46.75 57.46 10.71 QP
3 0.481 9.76 9.92 15.79 38.47 46.32 7.85 Average
4 0.481 9.76 9.92 24.60 44.28 56.32 12.04 QP
5 0.866 9.85 9.93 17.41 37.19 46.00 g.81 BEverage
[ 0.866 9.85 9.93 22.11 41.89 56.00 14.11 QP
7 1.060 9.82 9.94 17.13 36.89 46.00 9.11 Average
g 1.060 9.82 9.94 24.33 44.09 56.00 11.91 QP
9 1.249 9.82 9.94 17.40 37.16 46.00 B.84 Bverage
10 1.249 9.82 9.94 21.45 41.21 56.00 14.7%9 QP
11 1.44%9 9.85 9.95 15.42 35.22 46.00 10.78 Iverage
12 1.449 9.85 9.95 20.33 40.13 56.00 15.87 QP

Remarks: 1. Emission Level= LISN Factor + Cable Loss + Reading.
2. Margin= Limit - Emission Lewvel.
3. If the average limit is met when useing a quasi-peak detector,
the EUT shall be deemed to meet both limits and measurement
with average detector is unnecessary.
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i

Data: 22 File: WEMC-CE-2\Test Data\2022\RF\C\Chao Sheng\Chao Sheng -1.EM6& (28)
20 Level {dBuV) Date: 2022-03-16
70
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Frequency (MHz
Trace: 21 equency ( )
Site no : 24CE Shield Room Data no. 22
Env. / Ins. : Temp:22.8°C Humi:58% Press:101.30kPa LINE Phase : LINE
Limit : FCC PART 15B QF
Engineer : Z5X
EUT : Sound Bar
Power : BT 120V/60H=z
M/H : Beoscund Theatre
Test Mode : TX Mode
LISH Cable Emission
Freq. Factor Loss Reading Lewvel Limits Margin Remark
(MH=) {db) (db) dBuV) (dBuv) {dBuw) {dB)
1 0.419 9.85 9.92 21.95 41.72 47.46 5.74 Rverage
2 0.419 9.85 9.92 28.80 48.57 57.46 g8.89 QP
3 0.476 9.84 9.92 21.12 40.88 46.41 5.53 Average
4 0.476 9.84 9.92 25.20 44.96 56.41 11.45 QP
5 1.049 9.93 9.94 20.58 40.45 46.00 5.55 BEverage
[ 1.049 9.93 9.94 24.40 44,27 56.00 11.73 QP
7 1.433 9.87 9.95 15.98 38.80 46.00 7.20 Average
g 1.433 9.87 9.95 23.78 43.a0 56.00 12.40 QP
9 1.619 9.91 9.495 19.25 39.11 46.00 6.89 Bverage
10 1.619 9.91 9.95 24.11 43.97 56.00 12.03 QP
11 1.81%9 10.00 9.95 15.03 37.98 46.00 g.02 Iverage
12 1.819 10.00 9.95 25.01 44.96 56.00 11.04 QP

Bemarks: 1.
2.
3.

Emission Lewel= LI3N Factor + Cable Loss + Reading.

Margin= Limit - Emission Lewel.

If the average limit is met when useing a quasi-peak detector,
the EUT shall be deemed to meet both limits and measurement
with average detector is unnecessary.
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Data: 24 File: WEMC-CE-2\Test Data\2022\RF\C\Chao Sheng\Chao Sheng -1.EM6& (28)
20 Level (dBuV) Date: 20220316
70
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20
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Trace: 73 Frequency (MHz)
Site no : 24CE Shield Room Data no. 24
Env. / Ins. : Temp:22.8°C Humi:58% Press:101.30kPa LINE Phase : NEUTRRAL
Limit : FCC PART 15B QF
Engineer : Z5X
EUT : Sound Bar
Power : BT 120V/60H=z
M/H : Beoscund Theatre
Test Mode : TX Mode
LISH Cable Emission
Freq. Factor Loss Reading Lewvel Limits Margin Remark
(MH=) {db) (db) dBuV) (dBuv) {dBuw) {dB)
1 0.862 9.85 9.93 20.36 40.14 46.00 5.86 Rverage
2 0.862 9.85 9.93 24.10 43.88 56.00 12.12 QP
3 1.04%9 9.82 9.94 20.08 39.84 46.00 6.16 Average
4 1.04%9 9.82 9.94 24.20 43.96 56.00 12.04 QP
5 1.242 9.82 9.94 20.05 39.81 46.00 6.19 BEverage
[ 1.242 9.82 9.94 23.41 43.17 56.00 12.83 QP
7 1.619 9.89 9.95 159.54 39.38 46.00 f.62 Average
g 1.619 9.89 9.95 25.44 45.28 56.00 10.72 QP
9 2.001 9.96 9.96 18.06 37.98 46.00 g.02 Bverage
10 2.001 9.94 9.968 23.01 42.93 56.00 13.07 QP
11 2.201 9.94 9.96 15.45 38.37 46.00 7.63 Iverage
12 2.201 9.94 9.96 24.33 44.25 56.00 11.75 QP

Remarks: 1. Emission Level= LISN Factor + Cable Loss + Reading.
2. Margin= Limit - Emission Lewvel.
3. If the average limit is met when useing a quasi-peak detector,
the EUT shall be deemed to meet both limits and measurement
with average detector is unnecessary.
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9. ANTENNA REQUIREMENTS

9.1. Limit

Anintentional radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. The use of a permanently attached antenna or of an
antennathat uses a unique coupling to the intentional radiator shall be considered sufficient to
comply with the provisions of this section. The manufacturer may design the unit so that a broken
antenna can be replaced by the user, but the use of a standard antennajack or electrical connector
is prohibited. This requirement does not apply to carrier current devices or to devices operated
under the provisions of 8815.211, 15.213, 15.217, 15.219, 15.221, or §15.236. Further, this
requirement does not apply to intentional radiators that must be professionally installed, such as
perimeter protection systems and some field disturbance sensors, or to other intentional radiators
which, in accordance with 815.31(d), must be measured at the installation site. However, the
installer shall be responsible for ensuring that the proper antennais employed so that the limitsin
this part are not exceeded.

9.2. Test Result

The antennas used for this product is Internal antenna ,so compliance with antenna requirements.
( Pleaserefer to the EUT photo for details)

End of Test Report
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